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Issue Date October 24, 2016

TA Technology (Shanghai) Co., Ltd. tested the above equipment in accordance with the requirements in FCC
CFRA47 Part 15E (2016). The test results show that the equipment tested is capable of demonstrating
compliance with the requirements as documented in this report.

Xy [ )]Z% X,

Performed by: Xianging Li Approved by: Kai Xu

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong Shanghai, China
TEL: +86-021-50791141/2/3
FAX: +86-021-50791141/2/3-8000



(&

s i FCC RF Test Report Report No: YBA1610-0091RF03
TABLE OF CONTENT
L R =T I o To - [ (o] PSP PP PP PPPRPPPN 4
1.1, NoOtes Of the teSt rePOIt.....coo e 4
1.2, ST TACHITY weeeeieee e e e et e e e e s eaaneae e 4
LR TR =111 g To [ Moo= o] o (O PPRRPPT 5
2. General Description of Equipment Under TeSt.........ci i 6
R T =T B [ o T4 4 F= 4o ) o [PPSR 8
4. TesSt CONFIGUIALION ......eeiie ittt e e e e e e e e sen e e e s e 9
5. TeSt CaSE RESUIS ... ettt e e e e e e et e e e e e tae e e e enneeeeeaneeeeennes 10
5.1.  Occupied BandWidh ............ooiiiiiiiie e 10
5.2, CoNAUCEd OULPUL POWEN .....eeiiiiiiiiiiiiiie ettt e et e e s e e e e snneee e e e 70
5.3, Frequency SEability ... e 75
5.4.  PoWer SPECIral DENSILY .......eeeiiiiiieiie ittt 81
5.5, Unwanted EMISSION ....ccoiiieiiieiiiie ettt e e e e e e e e e e e e e e e nneeeeeas 85
LTS T ©7o T T 8o (=To I =10 0T (<=1 o o HFU SRR 446
6. Main Test INSIUMENTS ... e e e e e e e s nne e e e e e e eanes 490
ANNEX A: EUT Appearance and TeSt SEIUP - . .uveireiiieee e 491
LW B = O I o] o1 1= o Lo ST PPUPURR 491
2 oYy = (] o TSRS 492
TA Technology (Shanghai) Co., Ltd. Page 2 of 493

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.



(&

s i FCC RF Test Report

Report No: YBA1610-0091RF03

Summary of measurement results

Number Summary of measurements of results Clause in FCC rules Verdict
1 Occupied bandwidth 15.407(e) PASS
2 Conducted output power 15.407(a) PASS
3 Frequency stability 15.407(g) PASS
4 Maximum power spectral density 15.407(a) PASS
5 Unwanted Emissions 15.407(b) PASS
6 Conducted Emissions 15.207 PASS

Date of Testing: October 5, 2016~ October 21, 2016

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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1. Test Laboratory

1.1. Notes of the test report

This report shall not be reproduced in full or partial, without the written approval of TA technology
(shanghai) co., Ltd. The results documented in this report apply only to the tested sample, under
the conditions and modes of operation as described herein. Measurement Uncertainties were not
taken into account and are published for informational purposes only. This report is written to support
regulatory compliance of the applicable standards stated above. This report must not be used by the

client to claim product certification, approval, or endorsement by CNAS or any government agencies.
1.2. Test facility

CNAS (accreditation number: L2264)

TA Technology (Shanghai) Co., Ltd. has obtained the accreditation of China National Accreditation
Service for Conformity Assessment (CNAS).

FCC (recognition number is 428261)

TA Technology (Shanghai) Co., Ltd. has been listed on the US Federal Communications
Commission list of test facilities recognized to perform electromagnetic emissions measurements.

IC (recognition number is 8510A)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Canada to perform electromagnetic
emission measurement.

VCCI (recognition number is C-4595, T-2154, R-4113, G-766)

TA Technology (Shanghai) Co., Ltd. has been listed by industry Japan to perform electromagnetic
emission measurement.

A2LA (Certificate Number: 3857.01)

TA Technology (Shanghai) Co., Ltd. has been listed by American Association for Laboratory
Accreditation to perform electromagnetic emission measurement.

TA Technology (Shanghai) Co., Ltd. Page 4 of 493
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1.3. Testing Location

Company:
Address:
City:

Post code:

Country:

Contact:

Telephone:

Fax:

Website:

E-mail:

TA Technology (Shanghai) Co., Ltd.

No.145, Jintang Rd, Tangzhen Industry Park, Pudong
Shanghai

201201

P. R. China

Xu Kai

+86-021-50791141/2/3

+86-021-50791141/2/3-8000

http://www.ta-shanghai.com

xukai@ta-shanghai.com

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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2. General Description of Equipment under Test

Client Information

Applicant

Alcatel-Lucent Shanghai Bell Co.,Ltd.

Applicant address

388-389#,Ninggiao Road,Pudong Jingiao, Shanghai CHINA

Manufacturer

Taicang T&W Electronics Co.,Ltd

Manufacturer address

Jiangnan Road 89,Ludu Town Taicang CHINA

General information

EUT Description

Model: G-240WZ-A

SN: /

Hardware Version: PEM 1+

Software Version: 3FE45890FFEB38

Power Supply:

AC Power Supply

Antenna Type:

External Antennas

Antenna Gain:

Antenna 1: 4.69 dBi
Antenna 2: 4.00 dBi
Antenna 3: 4.00 dBi
Antenna 4: 4.44 dBi

Directional Gain

4.69dBi

additional beamforming gain:

1.5dB

Test Mode:

U-NII-1(5150MHz-5250MHz)
U-NII-2A(5250MHz-5350MHz)
U-NII-2C(5470MHz-5725MHz without TDWR)
U-NII-3(5725MHz-5850MHz)

Modulation Type:

802.11a/n (HT20/HT40) : OFDM
802.11ac (HT20/HT40/HT80): OFDM

Max. Conducted Power

802.11a: 18.53 dBm
802.11n HT20: 24.01 dBm
802.11n HT40: 24.49 dBm
802.11ac HT20: 24.19 dBm
802.11ac HT40: 24.03 dBm
802.11ac HT80: 22.93 dBm

Operating Frequency
Range(s)

U-NII-1: 5150-5250MHz
U-NII-2A:5250-5350MHz

U-NII-3: 5725-5850MHz

U-NI1-2C:5470-5725MHz (without 5600-5650MHz)

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Operating temperature range: | -5° C to +45° C

FCC RF Test Report Report No: YBA1610-0091RF03

Operating voltage range: 90 Vto 264 V
State AC voltage: 100V
EUT Accessory
Manufacture: DONGGUAN SHILONG FUHUA ELECTRONIC
Adapter 1 CO., LTD.

Model : UES36-120300SPA1

PN: UE160529GWADO1-P

Manufacture: DONGGUAN SHILONG FUHUA ELECTRONIC
CO., LTD.

2
Adapter Model : UES36-120300SPA1

PN: UE160523GWADO01-P

Manufacture: CyberPower Systems (USA), Inc.
Adapter 3 y y ( )

Model : DTC36U12V3-G
Note: The information of the EUT is declared by the manufacturer.
Please refer to the specifications or user manual for details.

TA Technology (Shanghai) Co., Ltd. Page 7 of 493
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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3. Test Information

According to the specifications of the manufacturer, it must comply with the requirements of the
following standards:

FCC CFRA47 Part 15E (2016) Unlicensed National Information Infrastructure Devices
ANSI C63.10 (2013)
KDB 789033 D02 General UNII Test Procedures New Rules v01r03

KDB 662911 D01 Multiple Transmitter Output v02r01

TA Technology (Shanghai) Co., Ltd. Page 8 of 493
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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4. Test Configuration

Test Mode

The EUT was programmed to be in continuously transmitting mode and the transmit duty cycle is not
less than 98%.

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application.

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

In order to find the worst case condition, Pre-tests are needed at the presence of different data rate.
Preliminary tests have been done on all configurations for confirming worst case. Data rate below
means worst-case rate of each test item.

Worst-case data rates are shown as following table.

Band Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac HT20 MCS0
802.11ac HT40 MCSO0
802.11ac HT80 MCS0
The device supports non-beamforming and beamforming function in 802.11a/n/ac,
after pre-testing, beamforming mode has the worst emission value, so the worst case
was recorded.

TA Technology (Shanghai) Co., Ltd. Page 9 of 493
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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5. Test Case Results

5.1. Occupied Bandwidth

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

For U-NII-1/2A/2C, set RBW =1% OCB kHz, VBW = 3 x RBW, measure the maximum width of the
emission that is constrained by the frequencies associated with the two outermost amplitude points
(upper and lower frequencies) that are attenuated by 26 dB relative to the maximum level measured
in the fundamental emission.

For U-NII-3, Set RBW = 100 kHz, VBW = 3 x RBW, measure the maximum width of the emission that
is constrained by the frequencies associated with the two outermost amplitude points (upper and
lower frequencies) that are attenuated by 6 dB relative to the maximum level measured in the
fundamental emission.

Note: The automatic bandwidth measurement capability of a spectrum analyzer or EMI receiver may
be employed if it implements the functionality described above.

Use the 99 % power bandwidth function of the instrument

Test Setup

RF IZEIDIE Spectrum
Analyzer

EUT

Limits

Rule FCC 15.407(e)

Within the 5.725-5.85 GHz band, the minimum 6 dB bandwidth of U-NII devices shall be at least 500
kHz.

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 936 Hz.

TA Technology (Shanghai) Co., Ltd. Page 10 of 493
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Test Results:

Channel/ | Minimum 26 dB bandwidth (MHz)

Network Standards Frequency
(MHz) | ANT1 | ANT2 | ANT3 | ANT4
36/5180 | 29.91 | 29.89 | 20.52 | 29.54
U-NII-1 40/5200 | 28.99 | 299 | 29.44 | 29.50
48/5240 | 29.86 | 29.27 | 29.65 | 29.86
_ 52/5260 | 28.30 | 29.88 | 29.90 | 29.56
A‘:’]'tr;?]':a 802.11a | U-NI-2A | 60/5300 | 2835 | 2858 | 29.82 | 29.86
64/5320 | 29.64 | 28.77 | 29.86 | 29.53
100/5500 | 2531 | 24.78 | 2521 | 2547
UNI-2C | 116/5580 | 28.22 | 27.83 | 27.73 | 28.17
140/5700 | 29.65 | 28.91 | 29.47 | 29.97
36/5180 | 2534 | 2571 | 2541 | 24.68
U-NII-1 40/5200 | 2564 | 2320 | 2381 | 23.15
48/5240 | 22.88 | 2231 | 2244 | 2235
52/5260 | 2261 | 22.64 | 23.09 | 23.45
SOHZT;S” UNI-2A | 60/5300 | 22.96 | 226 | 2273 | 2274
64/5320 | 2281 | 2251 | 2267 | 2252
100/5500 | 22.95 | 2250 | 22.40 | 22.77
UNI-2C | 116/5580 | 22.66 | 22.37 | 2253 | 22.58
140/5700 | 29.77 | 29.96 | 29.94 | 29.83
38/5190 | 5248 | 5226 | 52.21 | 49.90
NI 46/5230 | 42.76 | 42.89 | 4257 | 4272
54/5270 | 4190 | 4133 | 41.79 | 4155

802.11n | U-NII-2A

MIMO | o 62/5310 | 48.73 | 4570 | 45.83 | 46.49
Antenna 102/5510 | 57.49 | 59.12 | 58.06 | 58.33
UNI-2C | 110/5550 | 41.37 | 4154 | 4111 | 41.39
134/5670 | 53.07 | 53.65 | 53.42 | 53.49
36/5180 | 25.33 | 2662 | 26.32 | 2568
U-NII-1 40/5200 | 23.09 | 2459 | 2388 | 23.63
48/5240 | 2269 | 2278 | 2272 | 22.78
52/5260 | 23.94 | 2250 | 2253 | 23.02
80|_2”._1210ac UNI-2A | 60/5300 | 27.35 | 27.68 | 2639 | 25.46
64/5320 | 29.99 | 28.62 | 29.31 | 29.80
100/5500 | 29.88 | 20.87 | 29.99 | 29.97
UNI-2C | 116/5580 | 23.81 | 2264 | 2310 | 24.11
140/5700 | 29.78 | 29.82 | 29.82 | 29.93
Bo2.11ac| 38/5190 | 4953 | 49.15 | 50.31 | 51.26
HT40 46/5230 | 41.43 | 4144 | 4132 | 4113

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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54/5270 | 4147 | 4169 | 4138 | 41.82
U-NI-2A 62/5310 | 41.39 | 41.80 | 41.47 | 41.32
102/5510 | 4163 | 4135 | 4134 | 4117
U-NI-2C | 110/5550 | 41.83 | 41.97 | 41.73 | 41.19
134/5670 | 41.47 | 4138 | 4130 | 41.32
U-NII-1 42/5210 | 81.09 | 81.51 | 80.56 | 80.94

802.11ac
reo | UNIF2A 58/5200 | 81.67 | 81.39 | 81.42 | 81.80
U-NIl2C | 106/5530 | 81.62 | 81.27 | 81.06 | 81.51

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Channel/ 99% bandwidth (MHz)
Network Standards Frequency
(MHz) ANT1 | ANT2 | ANT3 | ANT4
Sl 149/5745 17.05 | 16.89 | 16.89 | 16.92
ing'e 802.11a 157/5785 16.91 | 1690 | 16.83 | 16.92
Antenna
165/5825 16.83 | 16.86 | 16.80 | 16.79
149/5745 18.91 | 1884 | 1873 | 18.81
802.11n
120 157/5785 19.10 | 1899 | 19.06 | 19.09
165/5825 1826 | 1823 | 1821 | 18.19
UNIL3 802.11n 151/5755 3720 | 3729 | 37.18 | 37.27
VO HT40 159/5795 3683 | 3679 | 36.83 | 37.00
149/5745 19.26 | 1876 | 18.85 | 18.84
Antenna 802.11ac
T2 157/5785 18.83 | 1889 | 18.84 | 18.78
165/5825 18.19 | 18.16 | 18.11 | 18.22
802.11ac 151/5755 3632 | 3631 | 3632 | 36.31
HT40 159/5795 36.33 | 3628 | 36.32 | 36.31
802.11ac HT80 | 155/5775 76.38 | 7623 | 76.30 | 76.22
Network Standards Channel/ | minimum 6 dB bandwidth (MHz) | | imit
Frequency Conclusion
MIMO Antenna (MHz) | ANT1 | ANT2 | ANT3 | ANT4 (MHz)
Sl 149/5745 | 16.37 | 16.36 | 16.34 | 16.36 | 0.5 PASS
An'tr;isa 802.11a | 157/5785 | 16.35 | 16.40 | 16.35 | 16.34 | 05 PASS
165/5825 | 16.31 | 16.37 | 16.37 | 16.35 | 0.5 PASS
149/5745 | 17.66 | 17.62 | 17.36 | 17.37 | 05 PASS
8&?;;” 157/5785 | 17.74 | 17.58 | 17.61 | 17.39 | 05 PASS
165/5825 | 17.68 | 17.61 | 17.64 | 1758 | 0.5 PASS
802.11n 151/5755 | 35.73 | 35.71 | 35.70 | 35.73 | 0.5 PASS
U-NII-3 HT40 159/5795 | 36.35 | 36.32 | 36.37 | 36.36 | 0.5 PASS
MIMO 2021 149/5745 | 17.61 | 17.37 | 17.60 | 1757 | 05 PASS
Antenna H'.I'20aC 157/5785 | 17.61 | 17.58 | 17.60 | 17.54 | 0.5 PASS
165/5825 | 17.55 | 17.61 | 17.60 | 1759 | 0.5 PASS
802.11ac 151/5755 | 35.81 | 36.13 | 35.79 | 36.09 | 0.5 PASS
HT40 159/5795 | 36.09 | 36.37 | 36.38 | 36.33 | 0.5 PASS
Soj'T181oaC 155/5775 | 75.14 | 7525 | 7524 | 7521 | 0.5 PASS

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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Minimum 26 dB bandwidth (MHz):
Single Antenna
Antenna 1

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5180

Agtlarn St dessderer (K evied W

Conter Frag 5.180000000 GHz Fadie St Nome

Contar Fra: 8180000000 GHz
Trig.Frew Run AugiHold. 1910
#Amen: 30 4B Radie Duvicw: 0TS

_Ref 30,00 d8m

iCenter 5.18 GHz

#Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 6.1 dBm
17.125 MHz

Transmit Freq Emror 11517 kHz OBW Power 99.00 %
% dB Bandwidth 29.91 MHz ®dB -26.00 dB

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5260

Agtlarn St dssderer (R csgied PR

Radio Sed Mome
Radie David: BTS

Cf.-n‘:er 5.26 GHz Span 30 MHz
Hz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 25.7 dBm
17.045 MHz

74.458 kHz OBW Power 98.00 %

% dB Bandwidth 28.30 MHz ®dB -26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5200

Agtlars St haidgrer (ol B

Frag 5200000000 GHz
we Run

iCenter 5.2 GHz

#Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 25,8 dBm
17.100 MHz

Transmit Freq Emor B0.810 kHz OBW Power 99.00 %
% dB Bandwidth 28.99 MHz ®dB -26.00 dB

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5300

Agtlarn St kasdgrer (G csgied PR

(Conter Frog 5.300000000 GHz

ICenter 5.3 GHz

Span 30 MHz
Res BW 200 kHz [

FVEBW 620 kHz Bweep 1 ms)

Occupled Bandwidth Total Power 6.2 dBm

Transmit Freq Emor OBW Power 99.00 %
u dB Bandwidth .35 z -26.00 dB

CF
S
dan|

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5240

Agtlary St dnidgrer (ol BN

Camtar Frag: 6 24050003 G Radis Std Mame

Conter Frog 5.240000000 GHz Bl o g
i

Radie Duvice: OTS

iCenter 5.24 GHz

es BW 200 kHz FVEBW 620 kHz

Occupled Bandwidth Total Power 25.7 dBm
17.123 MHz

Transmit Freq Emor 61.268 kHz OBW Power 99.00 %

% dB Bandwidth 29.86 MHz ®dB -26.00 dB

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5320

Agilars St dessdyrer (K epied BW

c q 5.3 GHz Gha Radie Sed Mo
Center Freq 5.320000000 GH. - e .
Radie Duvice: OTS

iCenter 5.32 GHz
Res BW 200 kHz

SVEW 620 kHz
Occupled Bandwidth Total Power 6.0 dBm

17.058 MHz
Transmit Freq Emor 61.497 kHz OBW Power 99.00 %
% dB Bandwidth z ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5500

Ref 30.00 dBm

iCenter 5.5 GHz
Res BW 200 kHz

Span 30 MHz
SVBW 620 kHz

Occupled Bandwidth Total Power 26,5 dBm

16.784 MHz
Transmit Freq Errar 535 kHz OBW Power
% dB Bandwidth 25.31 MHz ®dB

29.00 %
-26.00 dB

Sweep 1 msfi

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5580

cupied I

Span 30 MHz]
SVBW 620 kHz

Occupled Bandwidth Total PFower 254 dBm

16.893 MHz
e Emror -30.929 kHz OBW Power
% dB Bandwidth 28.22 MHz ®dB

29.00 %
-26.00 dB

Sweep 1 s |

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5700

gtlarn St dossdyrer  (cupied P

Camar Frag 8 TOO000000 GH:
o Trig: Fraw Run AvgiHald: 1840
#Amen: 30 48

. 700000000 GHz

5 GancLaw

Ref 30.00 dBm

Span 30 MHz| R
Sweep 1 ms i

iCenter 5.7 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 25.8 dBm

17.137 MHz
reg) Emor - 2 kHz OBW Power
% dB Bandwidth 29 z ®dB

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Single Antenna
Antenna 2

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5180

c q 5.1f GHz Cantar Frasy 5180000000 G
Center Frog 5.180000000 GH. e ”"h:u i
#Amen: 30 40 Radie Devicw: 0TS

_Ref 30,00 d8m

Center 5.18 GHz
FRes BW 200 kHz EVBW 620 kHz
Occupled Bandwidth Total Power 25,9 dBm
17.113 MHz
Transmit Freq Emor 118.48 kHz OBW Power 99.00 %
29.89 MHz ®dB -26.00 dB

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5260

gilary St dsidgrer (ol BN

Canar Fraq 6.2

Rel 30,00 dB

iCenter 5.26 GHz

Span 30 MHz .
Res BW Hz EVEBW 620 kHz Ewe Aulz

1 ms]
Occupled Bandwidth Total Power 25.7 dBm
17.060 MHz
62.914 kHz OBW Power 99.00 %
29.88 MHz ®dB -26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5200

Agtlars Sty dessdyrer | (cwpied I
- 13 B P O T
Center Freg 5.200000000 Camar Fraq 6200000000 GHz Radie St None

o Trig: Froe Run AvglHald: 1648
P G #Amen: 30 4 Radie Davice: 0TS

__Rer 3000 d8m

iCenter 5.2 GHz ; 3 Span 30 MHz

Occupled Bandwidth Total Power 25,9 dBm
17.030 MHz

Freq Emor B1.564 kHz OBW Power 99.00 %

29.90 MHz ®dB -26.00 dB

Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5300

sy S ———
Conter Frog 5.300000000 GHz Contar Frog: § 300000000 G Radio Std Mene

W Trig: Fraw Run AugiHold 18149
FGuntey  BAmen: 30 4 Radis Dwvivn: 0TS

Ref 30.00 dBm

CEn‘I!f 5.3GHz
Res BW 200 kHz SVBW 620 kHz
Occupled Bandwidth Total Power 25,5 dBm
16.912 MHz
28.058 kHz OBW Power 99.00 %
28.58 MHz ®dB -26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5240

gtlarn St dssdgrer (sl PR

C q 5.24 SHz Cartar Frag: 6 240000000 GHz
Center Freq 5.240000000 GHz x' e Weslliaks.

SAgten: 30 48

Ref 30.00 dB8m

iCenter 5.24 GHz 7 . Span 30 MHz

Occupled Bandwidth Tatal Power 25.6 dBm
17.054 MHz

Transmit Freq Emror 49,871 kHz OBW Power 99.00 %

* dB Bandwidth 29.27 MHz % dB -26.00 dB

Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5320

Agilars St dasdprer (K ovpied BW

Radie Duvice: OTS

l:f.-n‘:er 5.32 GHz : " Span 30 MHz a z
Res BW 200 kHz FVEW 620 kHz Sweep 1ms

Occupled Bandwidth Total Power 25.8 dBm
16.995 MHz

) Error B83.00¢ z OBW Power 99.00 %

¥ dB Bandwidth 7 z % dB -26.00 dB
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5500

T =P ' 2, T3l
Radio Std None

Cantar Frasy § 200000000 GHa
S Trig. Fraw Run AvglHold: 1848

™ ahman: 30 48 Fiadie Davica: OTS

iCenter 5.5 GHE
Res BW 200 kHz

Span 30 MHz
SVBW 620 kHz

Occupled Bandwidth Tatal PFower 6.0 dBm

16.726 MHz
req Emor 2 OBW Power

z 29.00 %
® dB Bandwidth T z xdB

-26.00 dB

Sweep 1 s |-

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5580

cupied I

Center 3 - Span 30 MHz
Res BW 7 SVBW 620 kHz

Occupled Bandwidth Taotal Power 25.7 dBm

16.852 MHz
=41.581 kHz OBW Power

27.83 MHz *dB

29.00 %
-26.00 dB

t Freq Error
% dB Bandwidth

Sweep 1 s |

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5700

Agtlars St dadyrer  (cvpied W

Camar Frag 8 TOO000000 GH:
™ Trig Frow fun AvgiHald: 18480
#Amen: 30 48

. 700000000 GHz

o Fiadie Davica: TS

Ref 30,00 dBm

iCenter 5.7 GHz
Res BW 200 kHz

Span 30 MHz
SVBW 620 kHz

Oecupled Bandwidth Total Power 26.1 dBm

17.110 MHz
-38,900 kHz OBW Power
28.91 MHz ®dB

29.00 %
-26.00 dB

req Emor
¥ dB Bandwidth

Sweep 1 ms i

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

Single Antenna
Antenna 3

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5180

Agtlarn St dsdgrer (R csgied PR

c q 5 T Camtar Fres: §,180000000 G
Center Freq 5.180000000 GH. _ A ”"h:“ d
S Gantaw  BAten: 30 48 Radio Dwvicn: 0TS

iGenter 5.18 GHz ; ; Span 30 MHz{|
sRes BW 200 kHz BVBW 620 kHz I
Occupled Bandwidth Total Power 25.1 dBm
17.160 MHz
Transmit Freq Emor 94,642 kHz OBW Power 99.00 %
52 MHz ®dB -26.00 dB

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5260

Cantar Frag: 5200000000 GH:
~" Trig:Frow Run
o

| ! | CF Step!
Center 5.26 GHz Span 30 MHz w’.mm
es BW 200 kHz FVEW 620 kHz Bweep 1 ms|
Occupled Bandwidth Tatal Power 25,5 dBm
17.093 MHz
Transmit Freq Eror T8.474 kHz OBW Power 99.00 %
% dB Bandwidth 29.90 MHz ®dB -26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5200

o ——
a Radio 5t2 Mome
AvglHold 109890

Radie Davide: OTS

Span 30 MHz

Occupled Bandwidth Total Power 26.0 dBm
17.009 MHz

z OBW Power 99.00 %

®dB -26.00 dB

EVEW 620 kHz Sweep 1 ms |

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5300

Agtlare Spwctrees dosdyrer  (Kcupied PW
(Contor Frog 5.300000000 GHz Camtar Fras: § 30060003 Gz Radio St Mame

o Trig: Fraw Run AugiHold 18149
P Guntoy  BAmen: 30 48 Radho Dwvivn: 0TS

Ref 30,00 dBm

CEn‘I!{ 5.3 GHz
Res BW 200 kHz SVEW 620 kHz
Occupled Bandwidth Tatal Power 25.6 dBm
16.870 MHz
5.862 kHz OBW Power 99.00 %
29.82 MHz % dB -26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5240

Agtlars St denidyrer (K cpied BN

C q 5.24 SHz Eamtar Fras: 6 240500050 Gt
Center Freq 5.240000000 GH. _ L _:‘;m lvnlh:'n i
#Actan: 0 48 Radio Duvien: 0TS

Ref 30.00 dBm

iCenter 5.24 GHz : - Span 30 MHz

Occupled Bandwidth Total Power 25.5 dBm
17.047 MHz

Transmit Freq Emor 48.742 kHz OBW Power 99.00 %

% dB Bandwidth 27.66 MHz ®dB -26.00 dB

s BW 200 kHz FVEW 620 kHz Sweep 1 ms i

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5320

L T S ——
c 320000000 GHz Contar Frag: 5220000000 GHz

™ Trig: Fraw Fun AvgiHold: 1848
Radie Devicw: OTS

ICenter 5.32 GHz i y Span 30 MHz]RI
Res BW 200 kHz EVEW 620 kHz Bweep 1 ms |

Occupled Bandwidth Total Power 26,3 dBm
17.086 MHz

Transmit Freq Emor 68.569 kHz OBW Power 99.00 %

% dB Bandwidth 29.86 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5500

iCenter 5.5 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power

16.790 MHz
-8.521 kHz OBW Power

25.21 MHz % dB

req Emor
% dB Bandwidth

T33P P 2T, T
Radio Sta None

Radie Duvice: OTS

CFStep|

- " 3.DOOR] Mz,
Span 30 MHz Man|
Sweep 1ms e

26.3 dBm

29.00 %
-26.00 dB

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5580

iCenter

Res BW 7 FVEW 620 kHz

Occupled Bandwidth Total Fower
16.875 MHz

A8, 137 kHz OBW Power
27.73 MHz *dB

t Freq Error
% dB Bandwidth

Span 30 MHz| /PN
Bweep 1 s

25.3 dBm

29.00 %
-26.00 dB

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5700

Agilars St dasdyrer  (Koupied W

. 700000000 GHz

e Trig. Fraw Run
5 GancLaw

AAgten: 30 48

Ref 30,00 dBm

Center 5.7 GHz
Res BW 200 kHz

SVBW 620 kHz
Occupled Bandwidth Total PFower
17.148 MHz
-14.921 kHz OBW Power
29.47 MHz ®dB

reg Emor
¥ dB Bandwidth

Camar Fraq: 8700500000 GHz
AvglHald: 148

Span 30 MHz| PN
Bweep 1 s

25.7 dBm

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

Single Antenna
Antenna 4

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5180

Agilars St dsidyrer  (Kopied BN

Conter Freg 5.180000000 GHz

Camtar Fraq: 5180000000 GHz
Trig: Froe Run AugiHokd. 1910

ICenter 5,18 GHz
fRes BW 200 kHz

Span 30 MHz|
P " |

FVEBW 620 kHz LILL] | —

Occupled Bandwidth Total Power 25,2 dBm

17.046 MHz
38.786 kHz OBW Power
2054 MHz % dB

29.00 %
-26.00 dB

Transmit Freq Error

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5260

Agtlars St dessdgrer (K cpied BN

Cartar Frag 5200000000 GHz
. Vrig-Froefun
#Amen: 30 40

Ref 30,00 dBm

|
CFStep|
MR ey 300000 Mz
iCenter 5.26 GHz : o

Span 30 MHz
Res BW 200 kH =

FVEBW 620 kHz Sweep 1 ms)

Occupled Bandwidth Total Power 25,3 dBm

17.058 MHz
B0.162 kHz OBW Power
2956 MHz % dB

29.00 %
-26.00 dB

Transmit Freq Error
% dB Bandwidth

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5200

Agtlarn St deasdvrsr  (Kevoied W

Gamtar Fres: 6 200000000 Gz Radis Sta Mame
. AvglHald 1080

Radie Duvice: OTS

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 25.6 dBm

17.045 MHz
74.581 kHz OBW Power
29.50 MHz ®dB

29.00 %
-26.00 dB

Transmit Freq Emor
% dB Bandwidth

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5300

iy S ———

Gamtar Fres: 6 300000000 Gz Radio 522 Mome

M 7 g Fraw Run AuglHald 1980
#Amen: 30 40

(Conter Frog 5.300000000 GHz

= Guntaw Fiadie Davica: TS

Ref 30,00 dBm

ICenter 5.3 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 25.6 dBm

16.955 MHz
Freq Emar 323 E OBW Power

k4 99.00 %
¥ dB Bandwidth 29,86 MHz *dB

-26.00 dB

U-NII-1, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5240

e av—r—
= q 5.24 SHz Camar Fras: 6 240500000 G
Center Freq 5.240000000 GH: _ ! _:‘;m ”"h:u s

#Amen: 30 48 Radie Duvice: OTS

Ref 30.00 dB8m

iCenter 5.24 GHz
Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 25,8 dBm

17.125 MHz
T4.317 kHz OBW Power
29.86 MHz ®dB

29.00 %
-26.00 dB

Transmit Freq Emror
% dB Bandwidth

U-NII-2A, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5320

Camtar Frag: 5320000000 GH:
rig: Frow Run AvglHald: 1848

#Amen: 30 48 Radie Devicw: 0TS

Ref 30.00 dB8m

ICenter 5.32 GHz
*Res BW 200 kHz

Span 30 MHz 3
Eweep 1 ms futz

FVEBW 620 kHz

Occupled Bandwidth Total Power 25,5 dBm

17.079 MHz
Ermar 41.047 kHz OBW Power
% dB Bandwidth 29.53 MHz ®dB

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5500

Radie Std Mame

Gantar Fraq: 5 200000000 GHa
= Trig. Fraw Run AvglHold: 1848

™ ahman: 30 48 Fiadie Davica: OTS

Span 30 MHz| o
Sweep 1 ms |

iCenter 5.5 GHz

Res BW 200 kHz SVBW 620 kHz

Occupled Bandwidth Total Power 6.2 dBm

16.784 MHz
304 kHz OBW Power

2547 MHz xdB

99.00 %

« dB Bandwidth -26.00 dB

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz): 5580

G
= Trig:Frow Run AvglHald: 1668

#Amen: 20 40

Center

Res BW 7 FVEW 620 kHz Sweep 1ms

Occupled Bandwidth Total PFower 254 dBm

16.845 MHz
z OBW Power 99.00 %

-26.00 dB

it Freq Emor
% dB Bandwidth

Span 30 MHz| s

U-NII-2C, 802.11a 26 dB bandwidth
Carrier frequency (MHz):5700

gy St dasdyrer (K cupted W

Camar Fraq: 8700500000 GHz
S Trig. Fraw Run AvglHols: 1848
#Agtan: 30 4

. 700000000 GHz

5 GancLaw

Ref 30,00 dBm

ICenter 5.7 GH
Res BW 200 kHz

Span 30 MHZ]RE
SVBW 620 kHz Bweep 1 ms |

Total Power 26,3 dBm

Occupled Bandwidth
17.060 MHz
req Emror - z
% dB Bandwidth z ®dB

OBW Power 99.00 %

-26.00 dB8

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 1

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

pilarn St dodrer | (oo B

= q 5.1¢ GHz Gamtar Fraq: 6180500000 Gz
Center Freq 5.180000000 GH. - el - e
= Guniew  BAmen: 30 48

Ref 30,00 dBm

iCenter 5.18 GHz : J Span 30 MHz] RIS
Res BW 200 kHz EVEBW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 22.8 dBm
17.889 MHz
Transmit Freq Emor -37.555 kHz OBW Power 99.00 %
% dB Bandwidth 25.34 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5260

|
iCenter 526 GHI " Span 30 MHz| IR
Res BW 700 kHz EVEW 620 kHz Ewe —
Occupled Bandwidth Total Power 16.2 dBm
17.821 MHz
Transmit Freq Emor 28,254 kHz OBW Power 99.00 %
22.61 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5200

Conter Frog 5.200000000 GHz *Fras § 20000300 e Fadn St Noms
: Radis Duyben: TS

Ref 30.00 dBm

SVBW 620 kHz
Occupled Bandwidth Total Power 22.8 dBm
17.864 MHz
Freq Emor -46.870 kHz OBW Power 99.00 %
25.64 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

S r——
C 3 5300000000 GHz Eamtar Fras 6 300500050 G Radie Std Meme
Center Freq 5.300000000 GH: e o

oy BAn: 30 dt) Radie Davide: BTS

Ref 30.00 dBm

iCenter 5.3 GHz
#Res BW 200 kHz SVBW 620 kHz
Occupled Bandwidth Total Power 15.4 dBm
17.819 MHz
-32.088 kHz OBW Power 95.00 %
22.96 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5240

gl St dessdyrer  {opied B
GHz

AvglHald: 168
Radie Devicw: 0TS

ICenter 5.24 GHz 4 Span
Res BW 700 kM2 SVBW 620 kHz Eweds

Occupled Bandwidth Total Power 21.1 dBm
17.850 MHz

Transmit Freq Emor 54,726 kHz OBW Power 99.00 %

% dB Bandwidth 22.88 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5320

G
AvglHald: 1868
Radie Devicw: 0TS

CEn‘Ir{ 5.32 GHz - Span
Res BW 200 kHz SVBW 620 kHz B
Occupled Bandwidth Total Power 14.2 dBm
17.818 MHz
#] Error =44,046 kHz OBW Power 99.00 %
% dB Bandwidth 22.81 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

VLR Ot L7, Tl
Radio Std None

Radie Duvice: DTS

iCenter 5.5 GHz - Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Sweep 1 msfi

Occupled Bandwidth Tatal Power 17.2 dBm
17.839 MHz

Freq Emor -52,433 kHz OBW Power 99.00 %

* dB Bandwidth 22.95 MHz % dB -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

e W

Gamar Fras: 5. 190800000 GH: Radis Sta Mame
Fra AvglHakd. 18080
: Radie Davide: OTS

iCenter 5.1 GHz " Bpan 60 MHz

Res BW 190 kHz EVEW 1.2 MHz Bweep 1ms

Occupled Bandwidth Total Power 24,1 dBm
36.389 MHz

1.003 kHz OBW Power 99.00 %

52.48 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

Agilary S dosdyrer ovpied BW
GHz Rad

AvgiHols: 1848
Radie Devicw: 0TS

Ref 30.00 dBm

Center 5.58 GHz " Span 30 MHz| W
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i

Occupled Bandwidth Total Power 18.5 dBm
17.824 MHz

Freq Ermor - z OBW Power 99.00 %

x dB Bandwidth 2 z -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

Gz Rasio
== AugiHald 1080
ain : Radéo Dwvhes: BTS

iCenter 5.23 GHI " Bpan 60 MHz
es BW 390 kHz FVEW 1.2 MHz Sweep 1ms

Occupled Bandwidth Total Power 22.3 dBm
36.332 MHz

eq) Error ~43.565 kHz OBW Power 99.00 %

% dB Bandwidth 42.76 MHz ®dB -26.00 9B

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5700

TheTae
Canmar Fraq 8700000000 GHz Radie Std Meme
o Trig Froe Run AvglHold: 1980
#Amen: 30 40 Radie Devicw: 0TS

Conter Frog 5.700000000 GHz

Ref 30,00 dBm

iCenter 5.7 GHz 7 : Span 30 MHz

Res BW 200 kHz EVEW 620 kHz Sweep 1 ms|mes
Occupled Bandwidth Total Power 21.3 dBm
18.084 MHz
Freq Emor 52,001 kHz OBW Power 99.00 %
% dB Bandwidth 29.77 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

Occupled Bandwidth

g Emror
% dB Bandwidth

=+ Trig:FroeRun
sl

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Radis Sta. Mame

Comtar Froq: 5270000000 GHz
AvglHold: 148

Atten: 30 48 Fadte Duvice: TS

Span 60 MHz
EVEW 1.2 MHz Eweep 1 ms

Total Pawer 18.3 dBm

36.317 MHz
31.772 kHz
MI0MHz  xdB

OBW Power 99.00 %
-26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Agtlars Syt ot U cgied
Gamar Freq: 5 510000000 GHz Radio 5td Mame

Radie Duvice: OTS

ICenter 5.51 GHz

Res BW 390 kHz EVBW 1.2 MHz

Occupled Bandwidth Total Power 20,5 dBm

36.486 MHz
-18.855 kHz OBW Power 99.00 %
57.49 MHz ®dB -26.00 dB

Agilars St daidprer | i copied B

.310000000 GHz

5 Gancaw

Ref 30.00 dBm

iCenter 5.31 GHz
Res BW 300 kHz

Occupled Bandwidth

g Emror
% dB Bandwidth

= Trig.Frow fun

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

Gamtar Fras: 6310500000 Gz Radio
AugiHald 1080

#Amen: 30 48 Radie Devicw: 0TS

Span 60 MHz A
Eweep 1 ms

EVEW 1.2 MHz

Total Pawer 18,6 dBm

36.351 MHz
28.205 kHz
48T3IMHz  xdB

OBW Power 99.00 %
-26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5550

[N et e e St O

~enter Freq 5,550000000 GH: Cortar Frag: & GHz Radia e Mone
Center Frog 5550000000 GHz oo

Teig: Fewa Run
BAsten 30 8

Ref 20.00 dBm

Span 60 MHz |§
AVBW 1.2 MHz Sweep 1msl

Total Power 23.4 dBm

Occupled Bandwidth

36.255 MHz
27.716 kHz
41.37 MHz xdB

% of OBW Power 90.00 %
-26.00 d8

Transmit Freq Ermor
x dB Bandwidth

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

c 5,67 5Hz Gamtar Fras: 6 470500000 G Rudin S04 Mams
Center Freq 5.670000000 GH: Thg ;n:'am ""H:u e .

mGumiow  MAmian: 30 48 Radie Davide: OTS

Ref 30,00 dBm

iCenter 5.67 GHz
Res BW J90 kHz

EVEW 1.2 MHz

Occupled Bandwidth Total Power 21.5 dBm
36.442 MHz

-68.600 kHz OBW Power 99.00 %
53.07 MHz ®dB -26.00 dB

Transmit Freq Emor
% dB Bandwidth

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.

Page 24 of 493




(&

i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

IC Q5.1 G Contar Frog: 5180000000 G Rudbo S0k Moms
Center Freq 5.180000000 - ;.—.:‘am Avalhiars 1000
Actan: 30 48 Rivdhe Davite: BTS

Ref 30,00 dBm

iCenter 5.18 GHz - X Span 30 MHz] R
Res BW 200 kHz EVEBW 620 kHz Sweep 1 ms i
Occupled Bandwidth Tatal Power 22.6 dBm
17.872 MHz
Transmit Freq Emor -18.434 kHz OBW Power 99.00 %
% dB Bandwidth 25.33 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5260

gilars St dnidprer | {ixcapied B

Camar Fras;: 5 200600000 Gz Radis Std Mame
= Trig.Fraw Run AuglHald 1080
Actan: 30 48 Radio Dwvbes: BTS

Ref 30,00 dBm

iCenter 5.26 GHz " span 30 MHz |
Res BW 200 kHz #VEW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 20.2 dBm
17.850 MHz
-21.268 kHz OBW Power 99.00 %
23.94 MHz * dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5200

c q5 SHz Camar Fro: 6 100500030 G
Center Freq 5.200000000 GHz 1$7=.—.::.m lu'ih:u i

o Guntow  BAn: 30 dt) Fiadie Davica: TS

Ref 30.00 dBm

l:f.-n‘:er 5.2 GHz = Span
Res BW 200 kHz EVEBW 620 kHz Ewe;
Occupled Bandwidth Total Power
17.871 MHz
Transmit Freq Error 39,808 kHz OBW Power 99.00 %
% dB Bandwidth 23.09 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

Agtlars St desidprer . iicpied B

iCenter 5.3 GHz : " Span 30 MHz o
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i
Occupled Bandwidth Total Power 19.1 dBm
17.901 MHz
) Error -14.211 kHz OBW Power 99.00 %
¥ dB Bandwidth 27.35 MHz % dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5240

oo Frog: 6 24050003 G Radis Sta Mame

C q 5.2/ GHz e
Center Frog 5.240000000 GHz W e Run Mvailiore 0%
i

Radie Duvice: OTS

SVEBW 620 kHz
Occupled Bandwidth Total Power 21.0 dBm
17.861 MHz

Freq Emor - wHz OBW Power 99.00 %
22.69 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5320

Camar Fraqc B G Radis Sta Mame
O Tt Fros Run AugiHald. 1080
3 an

Radie Duvice: OTS

iCenter 5.58 GHz ; X Span 30 MHz] R
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i

Occupled Bandwidth Total Power 22.1 dBm
17.881 MHz

-32.598 kHz OBW Power 99.00 %

23.10 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Camiar Fras: B 200000000 Gz Radio Std Mens
M v i Frow R AvglHakd. 18080
#Amen: 30 40 Radio Davice: OTS

ICenter 5.5 GHz
Res BW 200 kHz

Span 30 MHz{ PR
Eweep 1 s

#VEW 620 kHz

Occupled Bandwldth Total Power 20.2 dBm
18.168 MHz

eq Error -32.648 kHz OBW Power 99.00 %

% dB Bandwidth 29.88 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Gamiar Fras; 5, 100800000 GH: Radis Std Mame
= Trig. Fraw Run AugiHald 1080
Actan: 30 48 Radio Dwvhes: BTS

Conter Frog 5.190000000 GHz

iCenter 5.19 GHz
es BW 390 kHz

Span 60 MHz

EVEW 1.2 MHz Sweep 1 ms |

Occupled Bandwidth Total Power 22.4 dBm
36.352 MHz

4,339 kHz OBW Power 29.00 %

49.53 MHz % dB -26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

Uicoupied W

GHz Rad
AuglHald: 180
Radio Dwvbes: BTS
Ref 30.00 dBm

|
[
!

iCenter 5.58 GHzZ
Res BW 700 kHz SVBW 620 kHz

Span 30 MHz{ PR
Sweep 1 ms i
Occupled Bandwidth Total Power 21.8 dBm

17.877 MHz

&g Error 13,687 kHz OBW Power 99.00 %

# dB Bandwidth 23.81 MHz xdB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

Camar Fro: 5230600000 GHz Radn
Trig: Fras Run AuglHale: 106050
Shtan: 30 41 Findte Duvic: OTS

ICenter 5.23 GHzZ
Res BW 390 kHz

Span 60 MHz

EVEW 1.2 MHz Sweep 1 ms |

Occupled Bandwidth Total Power 18.4 dBm
36.318 MHz

aq Error =43.930 kHz OBEW Power 99.00 %

% dB Bandwidth 41.43 MHz ®dB -26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5700

c q 5. SHz Camar Fra: § 700300000 GH Radie 314 biom
Center Freg 5.700000000 GHz Yﬂ;n:‘am nuﬁu.:mwm aille Sok Heme

o Gumtaw  HAman: 30 48 Radie Davide: OTS

Ref 30,00 dBm

ICenter 5.7 GH
Res BW 200 kHz

FVEW 620 kHz
Occupled Bandwldth Total Power 20.8 dBm
18.190 MHz
eq Error -33.867 kHz OBW Power 99.00 %
% dB Bandwidth 29.78 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Camar Fraq: 6270000000 GHz

25D} OB Al 18,
Radio S04 Nome
™ Trig: Frow fun AugiHold 18149

Radie Duvice: OTS

l:f.-n‘:er 5.27 GHz Span 60 MHz
Res BW 390 kHz SVEW 1.2 MHz Sweep 1ms
Occupled Bandwidth

36.265 MHz

32.706 kHz

Total Pawer

Freq Emor
% dB Bandwidth

OBW Power
41.47 MHz ®dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Aghlars St daidprer | {ixcopied W

(Center Frog 5.510000000 GHz

Camar Frag § 510000000 GH:
o Trig. Fraw Run AvgiHald: 1840
#Amen: 30 40

Radio St Mime
= Guntow Fiadie Davica: TS

ICenter 5.51 GHz

Span 60 MHz
Res BW 390 kHz

EVEW 1.2 MHz Sweep 1ms

Occupled Bandwidth
36.272 MHz

-5.217 kHz OBEW Power
41.63 MHz ®dB

Total Power 15.8 dBm

99.00 %
-26.00 dB

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

0000000 GHz Camar Frag 6310500000 GHz

= Trig:Frow Run AvgiHols: 1848

Gt BAtn: 30 4B

Ref 30,00 dBm

iCenter 5.31 GHz

Span 60 MHz
Res BW 390 kHz

SVBW 1.2 MHz Sweep 1ms)

Occupled Bandwidth

36.283 MHz
23,517 kHz OBW Power
41.39 MHz ®dB

Total Pawer 15.8 dBm
Freq Emor

29.00 %
« dB Bandwidth

-26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5550

T

~enter Freq 5,550000000 GH: Cantar Frag: & Gz R St Hone
Sortar Frog S SENCI0NN CHE W Trig: FreaRin AvgMald. 1810
Bhnien: 30 B

Ref 20.00 dBm

|
r
|
5
|

Center 5.55 GHz

Res BW 390 kHz SVBW 1.2 MHE

Occupled Bandwidth

36.266 MHz
28.587 kHz
41.83 MHz xdB

Total Power 22.0 dBm

Transmit Freq Ermor
x dB Bandwidth

% of OBW Power 90.00 %

-26.00 d8

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

Agtlarn St desidgrer (K cepied Y

q 5.670000000 GHz Contar Fraq: 5 T0S00000 GHz
542 SRHIBI St o Trig- Fras Run AvglHakd 1080
BAmen: 30 40

Ragio 5t2 Mome
- Gumtow Fiadie Davica: TS

Rel 30.00 d&8m

CFStep|

= B DOCOKT] MHz|
Span 60 MHz A o
Eweep 1 ms

iCenter 5.67 GHz
Res BW 390 kHz

EVEW 1.2 MHz
Occupled Bandwidth
36.301 MHz

-61.104 kHz OBW Power
41.47 MHz *dB

Total Pawer 18.0 dBm
Freq Emor

99.00 %
¥ dB Bandwidth

-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5210

U-NII-2C, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5530

gilary St denidgrer (Kol B

Ref 30.00 dBm

ICenter 5.21 GHz

Res BW 820 kHz FVEW 2.4 MHz

Occupled Bandwidth Total Power
75.340 MHz

eq Error -157.64 OBW Power
# dB Bandwidth 81.09 MHz ®dB

o
AvglHold. 168

TPt 18 T30
Radio Std None

Radie Duvice: OTS

18.9 dBm

29.00 %

-26.00 dB

Aptiars St dossdyrer | (ccvpted W
Conter Fro 00000 GHz Cantar Frae 5530000000

Gty BAn: 30 df)

Ref 30,00 dBm

l:f.-n‘:er 5.53 GHz
Res BW 820 kHz SVEW 2.4 MHz
Occupled Bandwidth Total Power
75.331 MHz
req Emor -14,206 kHz OBW Power
% dB Bandwidth B1.62 MHz ®dB

GHz
Trig: Froe Run AvglHald: 1868

TRt 18 T30
Radio Std None
Radie Duvice: BTS

Span 120 MHz| N
Sweep 1 ms s

15.2 dBm

29.00 %

-26.00 dB

ICenter 5.29 GHz

Res BW 820 kHz FVEW 2.4 MMz

Occupled Bandwidth Total Power
75.449 MHz

Transmit Freq Emor -14.485 OBW Power
% dB Bandwidth B1.67 r ®dB

Sweep 1 msfi

15,6 dBm

29.00 %

-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 2

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

Conter Frog 5.180000000 GHz

o Trig: Fraw Run
G aw

Atten: 30 48

Rel 30.00 dBm

ICenter 5,18 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power
17.901 MHz
-31,074 kHz OBW Power
MHz ®dB

Camtar Fraq: 5180000000 GHz
AvgiHold: 1848

CFStep|
3, 0OCKKR] Wz |
dan

Span 30 MHz
Eweep 1 ms e

23,0 dBm

29.00 %
-26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5260

T ey e —

oGty BAen: 30 dt)

Ref 30.00 dBm

iCenter 5.26 GHz

Span 30 MHz| P
es BW 200 kHz Bwe bt

FVEBW 620 kHz Ewer

Occupled Bandwidth Total Power 16.5 dBm
17.805 MHz

-30.191 kHz OBW Power
22.64 MHz ®dB

29.00 %
-26.00 dB

Transmit Freq Emror

AvglHald: 1808

iCenter 5.2 GHz

#Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power
17.848 MHz
=47.113 kHz OBW Power
23.20 MHz ®dB

Freq Emor

Radio S¢d Meme
Radie Davide: OTS

22.8 dBm

29.00 %
-26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

Gamar Fras: 5300600000 Gz Radie Std Mame
M v . Frae Run AvglHakd. 18080

EAgten: 30 48

Conter Frog 5.300000000 GHz

-Gt Fiadie Davica: OTS

Ref 30.00 dBm

iCenter 5.3 GHz
Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Eweep 1 ms

Occupled Bandwidth Total Power 15.6 dBm

17.794 MHz
-28.758 kHz OBW Power
22.60 MHz ®dB

29.00 %
-26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5240

Agtlary St dessdprer | iiospied B
0000000 GHz

e Trig-Frae Run
#Aman: 30 40

_Rel 30.00 d8m

iCenter 5.24 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power

17.836 MHz
-50.916 kHz OBW Power

22,31 MHz xdB

Transmit Freq Error
% dB Bandwidth

Contar Fraq: 5240500000 GHz
AvglHald: 168

Radie Duvice: DTS

Span
Ewe:

21,4 dBm

29.00 %
-26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5320

gtlars St desdprer | Ucpied I

Radie Duvice: DTS

ICenter 5.32 GHz
FRes BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 14.3 dBm

17.827 MHz
g Error 38,917 kHz OBW Power
x dB Bandwidth 22.51 MHz ®dB

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Agtlarn St dssdgrer  iicevied W

VLT Ot L7, Tl
Radio Std None

c 5 GHz Gamtar Fras: 6 300000000 G
Center Frog 5.500000000 GHz E 1$;r.:';.m ”"H:“ e
0 48

oy Ae Radie Davide: OTS

iCenter 5.5 GHz
Res BW 200 kHz

Span 30 MHz

FVEW 620 kHz Swieep 1 ms |l

Occupled Bandwidth Total Power

17.822 MHz
Freq Emror -50,233 kHz

# dB Bandwidth

OBW Power
22.50 MHz ®dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Gamar Fras; 5. 190600000 GH: Radis Std Mame
M v i Frae Bun AvglHakd. 18080

EAgten: 30 48

Conter Frog 5.190000000 GHz

- Gumtaw Fiadie Davica: TS

ICenter 5.19 GHz
Res BW 390 kHz

Span 60 MHz

VEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 23.5 dBm

36.352 MHz
Transmit Freq Error 2.996 kHz

« dB Bandwidth

OBW Power
52.27 MHz ®dB

29.00 %
-26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

o

GHz Rad
AugiHald 1080
Radéo Dwvhes: BTS

Span 30 MHz

Res BW EVEW 620 kHz Sweep 1 ms |

Total Pawer 18,6 dBm

Occupled Bandwidth
17.826 MHz

43,384 kHz

OBW Power
22.37 MHz ®dB

g Emror
% dB Bandwidth

29.00 %
-26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

ICenter 5.23 GHzZ
Res BW 390 kHz

Span 60 MHz
Eweep 1 ms e

FVEW 1.2 MHz

Occupled Bandwidth Total Power 22.3 dBm
36.336 MHz

eq Error 46,996 kHz OBW Power
x dB Bandwidth 42.89 MHz ®dB

29.00 %
-26.00 d8

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5700

Camar Fras 8 700500000 G Radis Sta. Mame
™ Trig: Fraw Run AuglHald: 180

™ gatan: 30 48 Radio Dwvbes: TS

Center 5.7 GHz
Res BW 200 kHz

FVEBW 620 kHz

Occupled Bandwldth Total Power 21.2 dBm

18.133 MHz
Freq Emor -58.136 kHz

® dB Bandwidth

OBW Power
29.96 MHz ®dB

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Camar Fras: 6270000000 GHz Radie Std Mame
™ Trig.Fraw Run AglHakd 410
Radie Dayide: OTS

l:f.-n‘:er 5.27 GHz i : Span 60 MHz
Res BW 190 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 18.3 dBm
36.325 MHz
g Emror 26.866 kHz OBW Power 99.00 %
% dB Bandwidth 41.33 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Gamar Fras: 8 $10800000 GH: Radie Std Mame

Conter Frog 5.510000000 GHz W e roie P

= Gumtaw  HAman: 30 48 Radhe Davide: OTS

{
CFStep|
Span 60 MHz Mty ’mm
EVEW 1.2 MHz Sweep 1 ms|

Cen‘:er 5.51 GHz
FRes BW 300 kHz
Occupled Bandwidth Total Power 20.7 dBm
36.481 MHz
4600 kHz OBW Power 99.00 %
59.12 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

L —r—
c Rad
AvglHakd 10689
Radio Dwvhes: BTS

iCenter 5.31 GHz
es BW 390 kHz

Span 60 MHz
EVEW 1.2 MHz Sweep 1ms [

Occupled Bandwidth Tatal Power 18.3 dBm
36.366 MHz

Freq Emor 21.457 kHz OBW Power 99.00 %

% dB Bandwidth 45.70 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5550

[ et s e T G

e 5 5 - Cantar Fraq: 8 850000000 GHz
Center Freq 5550000000 GHz i R
BAsien 308

Ref 20.00 dBm

SVBW 1.2 MHz

Occupled Bandwidth Total Power 22.9 dBm
36.254 MHz

Transmit Freq Ermor 18.175 kHz % of OBW Power 90.00 %

x dB Bandwidth 41.54 MHz xdB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

il Bt Vi (e O
Center Frog 5.670000000 GHz Contar Frog: 6670000000 G Radio Sta Woms
"

™ Trig: Fraw Fun AvglHald: 1808
#Amen: 30 48 Radie Devicw: 0TS

Ref 30.00 dB8m

iCenter 5.67 GHz
Res BW 390 kHz

#VEW 1.2 MHz

Occupled Bandwidth Total Power 22.1 dBm
36.438 MHz

Transmit Freq Emor 59,039 kHz OBW Power 99.00 %

% dB Bandwidth 53.65 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

Camar Fraq: B.180000000 GH: Radis Std Mame

Center Freq 5180000000 GHz e roio P
G L #Amen: 30 4 Radie Devicw: 0TS

Ref 30,00 dBm

iCenter 5.18 GHz 8 Span 30 MHzJRIS
Res BW 200 kHz BVBW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 22.8 dBm
17.922 MHz
Transmit Freq Emor 23,350 kHz OBW Power 99.00 %
% dB Bandwidth 26.62 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5260

L T——
Gamar Fras;: 5 200600000 Gz Radie Sta Mame
= Trig:Free Run AvglHold 10090
Actan: 30 48 Radeo Dwvhes: BTS

Ref 30,00 dBm

ICenter 5.26 GHz ) ? Span 30 MHz] RIS
Hz SVBW 620 kHz Bweep 1 s
Occupled Bandwidth Total Power 20.1 dBm
17.869 MHz
-26,120 kHz OBW Power 99.00 %
% dB Bandwidth 22.50 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5200

c q5 SHz Gamtar Fras: 6200500000 G
Center Freq 5.200000000 GHz 1$7=.—.::.m lvllh:" S

o Gumtaw  MAman: 30 48 Radie Davide: OTS

Ref 30.00 dB&m

|
CEn‘Ir{ 5.2 GHz i Span
Res BW 200 kHz EVEBW 620 kHz Ewe;
Occupled Bandwidth Total Power
17.872 MHz
-37.819 kHz OBW Power 99.00 %
% dB Bandwidth 24.59 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

_Rel 30.00 d8m

iCenter 5.3 GHz Span 30 MHz{RINS
Res BW 200 kHz FVEW 620 kHz ==
Occupled Bandwidth Total Power 18.0 dBm
17.924 MHz
~4.400 kHz OBW Power 99.00 %
% dB Bandwidth 27.68 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5240

Gamtar Fras: 6 240500000 Gz Radis Sta Mame

Conter Frog 5240000000 GHz B o
i

Radie Duvice: OTS

BVBW 620 kHz

Occupled Bandwidth Total Power 20.8 dBm
17.863 MHz

Freq Ermor -46,828 kHz OBW Power 99.00 %

22.78 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5320

gy St dnidprer i capied B

c q 5.3 5Hz Cantar Fra: § 230500000 GH Rudbe Sod Mams
Center Freq 5.320000000 GH: i ;n:":m ."‘h:u i .
30 a0

Radie Duvice: DTS

ICenter 5.32 GHz ;
Res BW 200 kHz EVEW 620 kHz

Occupled Bandwidth Total Power 18.1 dBm
18.027 MHz

650 Hz OBW Power 99.00 %

28.62 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

Page 32 of 493

This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




s i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Gamtar Fraq: B 200500000 Gz Radis Sta Mame
™ Trig: Fras Run AvglHald 3010
#Amen: 30 40 Radio Device: DTS

iCenter 5.5 GHz
Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 20,3 dBm
18.212 MHz

Freq Emor 7.495 kHz OBW Power 99.00 %

% dB Bandwidth 29.87 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Gamar Fras; 5. 190800000 GH: Radis Std Mame
O v i Fro R AugiHaid 1980
rGuntow  BAen: 30 di) Radie David: BTS

iCenter 5.18 GHz
Res BW 390 kHz

Span 60 MHz

VEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 22.5 dBm

36.327 MHz
Transmit Freq Error 6.208 kHz OBW Power 29.00 %
% dB Bandwidth 49.15 MHz ®dB -26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

{icouped W

Gamar Fre: § 580000000 GHz R
= Trig FrawRun AuglHald: 10489
AAtan: 30 4l Findte Duvicn: OTS

iCenter 5.58 GHz
Res BW 200 kHz EVEW 620 kHz

Span 30 MHz{ PR
Sweep 1 ms i
Occupled Bandwidth Total Power 21.8 dBm

17.861 MHz

Freq Emor -14.648 kHz OBW Power 99.00 %

# dB Bandwidth 22,64 MHz *dB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

iCenter 5.23 GHz
Res BW 390 kHz

Span 60 MHz st

Sweep 1 ms|

SVEW 1.2 MHz
Occupled Bandwidth Total Power 18.3 dBm
36.278 MHz

23,988 kHz OBW Power 99.00 %
% dB Bandwidth 41.44 MHz ®dB -26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5700

c q5 T Gortar Freq: 8700000000 GHZ Radio St Mane
Center Freq 5.700000000 GH: ok SR Neailias 00

o Gaow  BAman: 30 dB Fiadie Davica: TS

Ref 30,00 dBm =F

Center 5.7 GHz
#Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwldth Total Power 20.6 dBm
18.154 MHz

5.108 kHz OBW Power 99.00 %

29.82 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Camar Fras: 6270000000 Gz Radis Sta Meme
= Trig.Fras Run AuglHald 1480
Aetan: 30 48 Radéo Dwvbes: BTS

Span 60 MHz
EVEW 1.2 MHz Eweep 1 ms

Occupled Bandwidth Total Power
36.347 MHz
36.911 kHz OBW Power 99.00 %
®dB -26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Gamtar Fras: 8 $10500000 Gz Radis Std Meme
. Run AugiHald. 110
dl

Radie Duvice: OTS

Rel 30.00 dBm

Center 5.51GHz " Epan 60 MHz
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 15.8 dBm
36.270 MHz
Transmit Freq Error 4,175 kHz OBW Power 29.00 %
% dB Bandwidth 41.35 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

e r——
c 3 5210000000 GHz Gamtar Fras: 6 310500000 GHs
Center Freq 5.310000000 GH: e, e st T
I GadaL e #Amen: 30 40

Rel 30,00 dBm

Span 60 MHz
SVEBW 1.2 MHz Sweep 1ms e

Occupled Bandwidth Total Power 15.8 dBm

36.259 MHz

Wit Freq Error 18.317 kHz OBW Power 99.00 %
dwidth 41.80 MHz ®dB -26.00 dB

T

U-NII-2C, 802.11ac HT40 26 dB bandwidth

Carrier frequency (MHz): 5550

~enter Freq 5,550000000 GH: Cortar Frag: & Gz Raie 312 Hone
Conter Frog 2 520000008 GH B Trig: FresRuin AvgMald. 1810
Bhnien 30 B

BVBW 1.2 MHz

Occupled Bandwidth Total Power 22.2 dBm
36.275 MHz

Transmit Freq Error 23.398 kHz % of OBW Power 90.00 %

x dB Bandwidth 41.97 MHz xdB -26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

gtlarn St dodprer - (cpied B

e
|
|

CF Step|
B DOOMH Mz
dan|

ICenter 5.67 GHZ

Span 60 MHz
Res BW 390 kHz futz

EVEW 1.2 MHz Bweep 1ms

Occupled Bandwidth Total Power 18.0 dBm
36.322 MHz

Transmit Freq Emor -37.555 kHz OBW Power 99.00 %

% dB Bandwidth 41.38 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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s i FCC RF Test Report

Report No: YBA1610-0091RF03

gars St kosdprer (K copied B

iCent

Res BW 820 kHz FVEW 2.4 MHz

Occupled Bandwidth Total Power
75.336 MH.

OBW Power

U-NII-1, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5210

17.6 dBm

29.00 %
-26.00 dB

U-NI1I-2C, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5530

Aghlars St daidyrer | (K ogied B

Center Frog 5.530000000 GHz

C'En.lef 5.5 z
Res BW 8 2 FVEW 2.4 MHz
Occupled Bandwidth Total Power
75.326 MHz

req Emror =3,135 kHz

# dB Bandwidth

OBW Power
B1.27 MHz ®dB

Camar Freq: § 530000000 GHa
™ Trig Fraw fun AugiHold 18049

Radio St

Radie Duvice: BTS

15.2 dBm

29.00 %

-26.00 dB

gtlarn St dssderer - (egied W

L :

ICenter 5.28 GHZ

Res BW 820 kHz FVEW 2.4 MHz

Occupled Bandwidth Total Power
75.508 MHz
Hz OBW Power

# dB Bandwidth 81.39 MHz % dB

U-NII-2A, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5290

Radio St Mame

Radie Duvice: OTS

16,4 dBm

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 3

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

Camtar Frag 5180000000 GHz

Center Freq 5.180000000 GHz Trie Froe - e

s Guniow  BAten: 30 4B

Ref 30,00 dBm

iCenter 5.18GHz " Span 30 MHz| N
Res BW 200 kHz FVEBW 620 kHz Bweep 1 ms |

Occupled Bandwidth Total Pawer 22.7 dBm
17.896 MHz

Transmit Freq Error -33.887 kHz OBW Power 99.00 %

25.41 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5260

gtlarn St dessdyrer  iivespied W

_Rer 3000 aBm

iCenter 528 GHI i Span 30 MHz] RIS
es BW 200 kHz FVEW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 16.5 dBm
17.829 MHz
Freq Emor -32.455 kHz OBEW Power 9.00 %
% dB Bandwidth 23.09 MHz ®dB -26.00 dB

=) =Tt 17, T
Radio Std None
Radie Duvice: OTS

Span 30 MHz{
#VEW 620 kHz Bweep 1 ms |
Occupled Bandwidth Total Power 22.8 dBm
17.858 MHz
-50,138 kHz OBW Power 99.00 %
23.81 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

1o Moo 17, Tl
C q 5. 3Hz Camtar Freg 5 300000000 GH. Radio Std Nony
Center Freq 5.200000000 GH. i Yw;u:‘;ﬂ" ”"h:u Shd e Sod Heme

o amow  BAman: 30 dB Fiadie Davica: TS

_Ref 30,00 dBm

C'En.lrr 5.3 GHz
*Res BW 200 kHz EVEBW 620 kHz
Occupled Bandwidth Total Pawer 15.7 dBm
17.806 MHz
-32.181 kHz OBW Power 99.00 %
22.73 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5240

dagilars Syvpcrrs donidrer | Acupied W
0000000 GHz Comar Frag 5240000000 GH:

o Trig: Frow Run AuglHald 16680
Gt #Atan: 30 40 Rdée Duvicw: 0TS

Ref 30,00 dBm

iCenter 5.24 GHz = Span 30 MHz{ R
Res BW 200 kHz SVBW 620 kHz Sweep 1 ms |
Occupled Bandwidth Tatal Power 21.3 dBm
17.830 MHz
Transmit Freq Emor 56,854 kHz OBW Power 9.00 %
% dB Bandwidth 22.44 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5320

L
AvglHald: 168
Radie Devicw: 0TS

|
Center 5.02 GHz ) Span 30 MHz]RI
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 14.3 dBm
17.821 MHz
2 Ervor -38,309 kHz OBW Power 98.00 %
% dB Bandwidth 22.67 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Camar Fras: B 200000000 Gz Radis Sta Mame
™ Trig Frow fun AvglHokd. 18080
Radie Davide: BTS

iCenter 5.5 GHz 2 Span 30 MHz
Res BW 200 kHz FVEW 620 kHz Sweep 1ms

Occupled Bandwidth Total Pawer 7.1 dBm
17.828 MHz

it Freq Emror -46,013 kHz OBW Power 99.00 %

dwidth 22.40 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Camar Fras; 5. 190800000 GH: Radis Std Mame
- AugiHald. 10010
: Radie Davide: OTS

Ref 30.00 d&m

Center 518 GHz "~ Bpan 60 MHz
*Res BW 390 kHz FVEW 1.2 MHz

Occupled Bandwidth Total Power 23,3 dBm
36.338 MHz

Freq Emor 9.996 kHz OBW Power 99.00 %

% dB Bandwidth 52.21 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

|
CEn‘Ir{ 5.58 GHz 5 Span
*Res BW 200 kHz EVEBW 620 kHz Ewe:
Occupled Bandwidth Total Power
17.828 MHz
Transmit Freq Emor ~46.901 kHz OBW Power 99.00 %
% dB Bandwidth 22.53 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

e W

GHz St
AvglHold: 1868

Radie Duvice: DTS

iCenter 5.23 GHz
Res BW 390 kHz

Span 60 MHz
EVEW 1.2 MHz Bweep 1ms [

Occupled Bandwidth Total Power 22.5 dBm
36.350 MHz

Transmit Freq Error -32,937 kHz OBW Power 99.00 %

% dB Bandwidth 42,57 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5700

gilars St daidprer  {xougied B

e 3 GHz Camtar Frag: 8700500000 GH:
Center Freq 5.700000000 GH. o ;.—.:‘am I
: 30 4l

iGenter 5.7 GHz " Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Sweep 1 ms i

Occupled Bandwidth Total Power 21.5 dBm
18.269 MHz

it Freq Ermor 24,643 kHz OBW Power 99.00 %

# dB Bandwidth 29.94 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Radio 5ed Mome

AvglHold: 148
Radie Devicw: 0TS

Span 60 MHz
SVBW 1.2 MHz Sweep 1ms)

Occupled Bandwidth Total Power 18.2 dBm
36.333 MHz

Transmit Freq Emror 56.541 kHz OBW Power 99.00 %

# dB Bandwidth 41.79 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

c q5 5Hz Cantar Froa: § $10500000 GH Rudie S0 Mams
Center Freq 5.510000000 GH: - ;n:';m ."‘h:u i .

o Gamtow  BAman: 30 dB Fiadie Davica: OTS

Ref 30.00 dB&m

iCenter 5.51GHz " Span 60 MHz|PP
#Res BW 390 kHz SVBW 1.2 MHz Sweep 1 ms |
Occupled Bandwidth Total Power 20.6 dBm
36.486 MHz
-5,697 kHz OBW Power 99.00 %
% dB Bandwidth 58.06 MHz ®dB -26.00 dB

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

Agilars St daidyrer | {ixcapied B

AvglHols: 18480
Radie Devicw: 0TS

l:f.-n‘:er 3 7 " : Span 60 MHz a
Res BW kH2 SVEBW 1.2 MHz Sweep 1ms)

Occupled Bandwidth Total Power 184 dBm
36.342 MHz

Transmit Freq Emor 23.714 kHz OBW Power 99.00 %

% dB Bandwidth 45.83 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5550

[ e e T O

~enter Freq 5,550000000 GH: Cartar Fraq: 8850000000 GHz Rodbe St Hone
Lonter Frog 2 SCO00000 SHe____IEutRNon ‘AgiHold >3040
shsien: 30 B

Ref 20.00 dBm

Center 5.55 GHz Span 60 MHz i
Res BW 190 kHz SVBW 1.2 MHz Sweep 1ms )l

Occupled Bandwidth Total Power 22.2 dBm
36.297 MHz

Transmit Freq Error 19.167 kHz % of OBW Power 90.00 %

% dB Bandwidth 41.11 MHz xdB -26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

Gamtar Fraa: 6 470800000 Gz
= Trig Free Run
Arten: 20 40

Center Frog 5.670000000 GHz

CF Step|
5000 Mz,
dan|

iCenter 567 GHz
Res BW 390 kHz

Span 60 MHz
EVEW 1.2 MHz Bweep 1ms [

Occupled Bandwidth Total Power 21.8 dBm
36.431 MHz

Freq Emar 60,257 kHz OBW Power 99.00 %

% dB Bandwidth 53.42 MHz ®dB -26.00 9B
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Report No: YBA1610-0091RF03

Carrier frequency (MHz): 5180

Radis Sta Mame

Radie Duvice: OTS

l:f.-n‘:er 518 GHz ; Span 30 MHz

Occupled Bandwidth Total Power 22.8 dBm
17.932 MHz

Transmit Freq Emor -19.769 kHz OBW Power 99.00 %

% dB Bandwidth 26.32 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth

Res BW 200 kHz EVEW 620 kHz Sweep 1 ms|me

U-NII-2A, 802.11ac HT20 26 dB bandwidth

Carrier frequency (MHz):5260

Radis Std Mame

Radie Duvice: OTS

iCenter 5.26 GHz 5 Span 30 MHz
Hz

EVEW 620 kHz Sweep 1 ms -

Occupled Bandwidth Total Power 20.1 dBm
17.838 MHz

26,986 kHz OBW Power 99.00 %

% dB Bandwidth 22.53 MHz ®dB -26.00 dB

|
l:f.-n‘:er 5.2 GHz 3 Span
#Res BW 200 kHz SVBW 620 kHz Swee
Occupled Bandwidth Total Power 22.5 dBm
17.862 MHz
Freq Ermor -35.466 kHz OBW Power 99.00 %
% dB Bandwidth 23.88 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth

Carrier frequency (MHz): 5300

Agilars St daiderer i copied B

G
AvglHold: 1668
Radie Devicw: 0TS

iCenter 5.3 GHz : 2 Span 30 MHz Auto £

Res BW 200 kHz SVBW 620 kHz Sweep 1ms|
Occupled Bandwidth Total Power 18.1 dBm
17.903 MHz
Transmit Freq Emor 26,553 kHz OBW Power 99.00 %
x dB Bandwidth 6.39 MHz ®dB -26.00 dB

Carrier frequency (MHz):5240

ifoury S i
Center Frag 5240000000 GHz Gamar Frasy: 6 240000000 G Fadie Soa Noms

row Run AugiHold 18149
0 48 Rais Dwvion: 0TS

#VEW 620 kHz
Occupled Bandwidth Total Power 21.3 dBm
17.836 MHz
Freq Emor 53,554 kHz OBW Power 99.00 %
dwidth 22.72 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth

U-NII-2A, 802.11ac HT20 26 dB bandwidth

Carrier frequency (MHz):5320

e v—r——
Gz Radie Std Mame
Avg{Hald 10980

Radie Davide: OTS

Center 5.02GHz " Span 30 MHz s
Res BW 200 kHz FVEW 620 kHz o R

Occupled Bandwidth Total Power 18.5 dBm
18.031 MHz

-15.481 kHz OBW Power 99.00 %

29.31 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Camiar Fras: B 200000000 GHz Radis Sta. Mame
™ Trig: Fras Run AuglHald 180

™ atan: 30 8 Radéo Owvbes: TS

iCenter 5.5 GHE
Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms|mes

Occupled Bandwidth Total Power 20.6 dBm
18.245 MHz

g Ermror 912 Hz OBW Power 99.00 %

% dB Bandwidth 29.99 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Conter Frog 5.190000000 GHz

= Trig.Froe Run
#Amen: 30 48

iCenter 5.19 GHz

Res BW 390 kHz EVEW 1.2 MMz

Occupled Bandwidth Total Power
36.354 MHz
2.196 kHz OBW Power
50.31 MHz ®dB

Contar Fraq: 8180500000 GHz
AvglHols: 148

Th e ROt 17, T3l
Radio Std None

Radie Duvice: DTS

Span 60 MHz
Eweep 1 ms

23,3 dBm

29.00 %
-26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

Uiccuped W

Ref 30,00 dBm

iCenter 5.58 GHz
Res BW 200 kHz EVEBW 620 kHz

Span 30 MHz{ P
Sweep 1 ms i

Occupled Bandwidth Total Power 22.1 dBm
17.881 MHz

eq Error 32,598 kHz OBW Power 99.00 %

% dB Bandwidth 23.10 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

ICenter 5.23 GHzZ

Res BW 390 kHz FVEW 1.2 MHz

Total Pawer

Occupled Bandwidth
36.299 MHz
-30,022 kHz
41.32 MHz ®dB

Freq Emor
¥ dB Bandwidth

OBW Power

Span 60 MHz
Eweep 1 ms

18,6 dBm

29.00 %

-26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5700

Gamtar Fras 6 700500000 Gz Radis Sta. Mame
= Trig-Fres Run AuglHald: 180
AAmen: 30 40 Radio Device: DTS

iCenter 5.7 GHz
Res BW 200 kHz

SVEW 620 kHz
Occupled Bandwldth Total Power 21.6 dBm
18.433 MHz
-B.204 kHz OBW Power 99.00 %
29.82 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Radio St2 Mine

Camar Fraq: 5270500000 GHz
o Trig. Fraw Run AugiHold: 18049

o Gaow  BAman: 30 B Fiadie Davica: TS

Span 60 MHz

EVEW 1.2 MHz Eweep 1 ms

Occupled Bandwidth Total Power
36.311 MHz

Transmit Freq Emor 27.85 z OBW Power
x dB Bandwidth .38 z ®dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Aghlars St daidyrer | {ixcopied B

C a5, SHz Eamtar Fras: 8 £10500050 Gt Pade Sk Vone
Center Frog 5.510000000 GH. - ;n:":m ."‘H:H i .

i Gamow  BAman: 30 dB Fiadie Davica: TS

o
|

iCenter 5.51 GHz
Res BW 390 kHz

Span 60 MHz

FVEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 16.0 dBm

36.272 MHz
5745 kHz  OBW Power 99.00 %

41.34 MHz *dB -26.00 dB

Transmit Freq Error

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

Agtlarn St dssdgrer  Aicesgied W

Conar Freg 6310000000 GHz
Trig: Fras Fun AugiHold 18049

= Gumiow  BAmian: 30 d8 Radie David: OTS

Ref 30,00 dBm

Wl
e

ICenter 5.31 GHz

Span 60 MHz
Res BW 390 kHz =

FVEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 16.1 dBm
36.266 MHz

g Eror 14.952 kHz DBEW Power 29.00 %
% dB Bandwidth 41.47 MHz ®dB -26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth

Carrier frequency (MHz): 5550

[N et s o D O

~enter Freq 5,550000000 GH: Cartar Fraq: 8850000000 GHz Radbo t12 Hone
Soortar Frog S SSNCIIONY CHE W Trig: FreaRin AvgiHold, 18140
shnien 30 B

Ref 20.00 dBm

BVBW 1.2 MHz

Total Power 22.0 dBm

Occupled Bandwidth

36.288 MHz
Transmit Freq Ermor 20.758 kHz
x dB Bandwidth 41.73 MHz xdB -26.00 dB

% of OBW Power 90.00 %

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

Agilars St deaidgrer (K cepied W

q 5.670000000 GHz Gamtar Fras: 6 470000000 Gz Radio Std Mame
oq 5670000000 GH; z o B

.
n: 30 48 Radie Devicw: 0TS

Ref 30.00 d8m

iCenter 567 GHz
Res BW 390 kHz

FVEW 1.2 MHz

Occupled Bandwidth Total Power 19.3 dBm
36.315 MHz

Transmit Freq Emor 51,221 kHz OBW Power 99.00 %
% dB Bandwidth 41.30 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5210

Agilary St dsidgrer (ol B

Rado St

L
AvglHold: 168
Radie Devicw: 0TS

Cent

5.
Res BW 820 kHz FVEW 2.4 MHz

Occupled Bandwidth Total Power 17.8 dBm

75.297 MHz

OBW Power 99.00 %
-26.00 dB

U-NI1I-2C, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5530

Agilars St dasdprer (K ovpied BW

Center Freg 5.530000000 GHz Ganar Froa: § 830500000 G
e Trig-Frae Run

Ref 30,00 dBm

iCenter 553 GHz
Res BW 8 z EVEW 2.4 MHz
Occupled Bandwidth Total Power 15.4 dBm
75.380 MHz
Transmit Freq Error -28.216 kHz OBW Power 99.00 %
% dB Bandwidth B1.06 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5290

ptlarn et dosdprer © (cpied I
T RPN ot 13, 7310
GHz Radic Std None
AvglHald: 168
Radie Duvicw: 0TS

F
i

[TTE) TN

5 S
L
LY '11 A

iCenter 5.20 GHz

Res BW 820 kHz SVEW 2.4 MHz Sweep 1 mefies

Occupled Bandwidth Tatal Power 16.0 dBm
75.466 MHz

eq Emor -3,831 kHz OBW Power 99.00 %

% dB Bandwidth B1.42 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 4

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

Conter Frog 5.180000000 GHz

Camar Froq: 8.180500000 GHz
Trig: Fraw Run AvglHold: 1848

rig.
EAgten: 30 48

Ref 30,00 dBm

Span 30 MHz

EVEW 620 kHz Sweep 1 ms|me

Occupled Bandwidth Total Power 22.4 dBm
17.878 MHz

0,086 kHz OBW Power 99.00 %
24.68 MHz *dB -26.00 dB

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5260

gl St dessdyrer | {ixcapied B

iCenter 5.26 GHz
es BW 200 kHz

Occupled Bandwidth

Transmit Freq Error
# dB Bandwidth

Camtar Fraq: 6,200000000 GHz
me= Trig: Frae Run
o5 Gaictaw  BAten: 20 o8

_Rer 3000 aBm

Span 30 MHz{ R
FVEW 620 kHz & 1 s i

Total Power 16.3 dBm

17.845 MHz

36,684 kHz OBW Power 99.00 %
23.45 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5200

L T——
Radis Std Mame
Radie Davide: BTS

SVBW 620 kHz

Occupled Bandwidth Total Power 23.1 dBm
17.850 MHz

-54.023 kHz OBW Power 99.00 %
23.15 MHz ®dB <26.00 dB

Transmit Freq Emor
% dB Bandwidth

Conter Freg 5.300000000 GHz

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

oo Fro: § 30060003 G Radis Std Mame
™ Trig.Fraw Run AvglHald 1080

= Gumtaow  HAmian: 30 48 Radie Davide: OTS

Ref 30.00 dB&m

iCenter 5.3 GHz

Res BW 200 kHz

Occupled Bandwidth

Transmit Freq Emor
% dB Bandwidth

SVBW 620 kHz
Total Pawer 15.7 dBm
17.798 MHz
-28.760 kHz OBW Power 99.00 %
22.74 MHz ®dB -26.00 dB

U-NII-1, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5240

Aglars St daidprer  {couied BW
Camtar Frag: 6240000000 GHz

Trig: Froe Run AvglHald: 1848

mGumtaow  HAman: 30 48 Radie Davide: OTS

Ref 30,00 dBm

e il A
|2
|
|
|

iCenter 5.24 GHz
Res BW 200 kHz

Span 30 MHz] R
SVBW 620 kHz Bweep 1 msjEes

Occupled Bandwidth Total Power 21.2 dBm

17.832 MHz
-52.997 kHz OBW Power 99.00 %

22,35 MHz *dB -26.00 dB

Transmit Freq Emor
% dB Bandwidth

U-NII-2A, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5320

Agilars St desidyrer  iigcepied B

ICenter 5.32 GHz
fRes BW 200 kHz

Occupled Bandwidth

% dB Bandwidth

G
AvglHak 10080
Radie Devicw: 0TS

Span 30 MHz

EVEW 620 kHz Sweep 1 ms|mes

Total Pawer 14.2 dBm
17.836 MHz

g Ervor 36,144 kHz OBW Power 99.00 %

22.52 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Aglarn St dsderer  iRcevied W

VL MOt 17, Tl
Radio Sta Meme

AvgiHold: 1848
Radie Devicw: 0TS

iCenter 5.5 GHz d Span 30 MHz{R.
Res BW 200 kHz SVEW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 17.4 dBm
17.826 MHz
e Error E z OBW Power 99.00 %
% dB Bandwidth A z ®dB -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Gamar Fras;: 5. 190600000 GH: Radis Std Mame
O v i Fro R AugiHahd 1980
oy BAen: 30 dt) Radie Davide: OTS

Center 518 GHz " Bpan 60 MHz
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms

Occupled Bandwidth Total Power 23,3 dBm
36.354 MHz

Transmit Freq Error B.048 kHz OBW Power 29.00 %

49.90 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

o

Span 30 MHz| PN
SVBW 620 kHz Bweep 1 ms |

Occupled Bandwidth Tatal Power 18.2 dBm
17.842 MHz

-52.297 kHz OBW Power 29.00 %

« dB Bandwidth 22.58 MHz % dB -26.00 dB

U-NII-1, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

e W
GHz R:

AvglHald: 1868
Radie Devicw: 0TS

Ref 30,00 dBm

iCenter 5.23 GHz : Span 60 MHz

Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms

Occupled Bandwldth Taotal Pawer 22.7 dBm
36.318 MHz

smit Fregq Emor -33.954 kHz OBW Power 99.00 %

% dB Bandwidth 42.72 MHz ®dB -26.00 dB

U-NII-2C, 802.11n HT20 26 dB bandwidth
Carrier frequency (MHz):5700

c 5, GHz Gantar Fros: 700500000 G st S04 Nom
Center Freq 5.700000000 GH. e ;u:":m ."‘H:“ i .

= Gumtow  BAmian: 30 48 Radie Davide: OTS

Ref 30,00 dBm

l:f.-n‘:er 5.7 GHz ; Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Sweep 1 ms |l

Occupled Bandwldth Total Power 21.2 dBm
18.450 MHz

-69,376 kHz OBW Power 99.00 %

29.83 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

Comar Freg § 270000000 GH:
AugiHsids 0110

* Trig: Fras Run

oGty BAan: 30 dt)

iCenter 5.27 GHz

Res BW 390 kH EVEW 1.2 MHz

Occupled Bandwidth Total Power
36.278 MHz

&g Eror z OBW Power
% dB Bandwidth 5 z ®dB

Radie Std Mame

Rudie Duvice: OTS

Span 60 MHz
Eweep 1 ms

18.3 dBm

29.00 %

-26.00 d8

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

gy St densdyrer i cupied BW

Conter Frog 5.510000000 GHz

Gl aw

iCenter 5.51 GHz
Res BW 390 kHz
Occupled Bandwidth
36.519 MHz
2,866 kHz
58.33 MHz

Camtar Frag: § 510000000 GH:
e Trig-Fraw Run
#Aman: 30 40

Radin St Nom
AugiHald 1080
Findbs Duvin: BTS

Span 60 MHz

EVEW 1.2 MHz Sweep 1ms

Taotal Pawer 20.7 dBm

OBW Power 99.00 %
®dB -26.00 dB

U-NII-2A, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

Agilars St dsidyrer | i capied B

AvgiHold: 1848

TS =g

iCenter 5.31 GHz
es BW 390 kHz

EVEW 1.2 MHz

Occupled Bandwidth Total Power
36.317 MHz

26,846 kHz OBW Power
46.49 MHz ®dB

Transmit Freq Emor
# dB Bandwidth

Radi

Radie Duvice: OTS

Span 60 MHz] R
Bweep 1 ms|e

18.5 dBm

99.00 %

-26.00 dB

U-NII-2C, 802.11n HT40 26 dB bandwidth

T

Center Freq 5 550000000 GHz

Center 5.55 GHz
Res BW 190 kKHr

Occupled Bandwidth

36.295 MHz
B.244 kHz
41.39 MHz

Transmit Freq Eror
x dB Bandwidth

Carrier frequency (MHz): 5550

Cartar Fraq: &
™ Trig: Fewa Run
BAsien: 30 B

THe
AugHald 1010

SVBW 1.2 MHz

Total Power 21.9 dBm

% of OBW Power 90.00 %
xdB -26.00 d8

U-NII-2C, 802.11n HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

e S a———
Conter Freg 5.670000000 GHz

G aw

Rel 30.00 dBm

l:f.-n‘:er 5.67 GHz
Res BW 390 kHz
Occupled Bandwidth
36.428 MHz
43,724 kHz
53.49 MHz

Transmit Freq Error
% dB Bandwidth

Camtar Frag: 5470000000 GHz
> Trig: Frow fun
#Aman: 30 40

Radio Std Mens
AuglHald: 10080
Radie Davide: OTS

CF
R
dan

Span 60 MHz
Eweep 1 ms =

EVEW 1.2 MHz

Total Pawer 22.0 dBm

OBW Power 99.00 %
®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5180

Camar Fraq: 5140000000 GH: Radis Sta Mame
Frag Run AvglHalkd 180
Radie Davide: OTS

iCenter 5,18 GHz ; Span 30 MHz] R
es BW 200 kHz FVEW 620 kHz Bweep 1 ms |
Occupled Bandwidth Total Power 22.5 dBm

17.922 MHz
Transmit Freq Emor -18.8809 kHz OBW Power 99.00 %
% dB Bandwidth 25.68 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5260

gl St dssdprer | iigcpied B

15 Tietont 13, T
Camar Fraq: 5200500000 GHz Radic 5td Nome

o Trig. Fraw Run AugiHold 18049
#Artan: 30 48 Raio Dwvion: 0TS

Ref 30.00 dBm

iCenter 528 GHI " Span 30 MHz|W
sRes BW 200 kHz SVBW 620 kHz Sweep 1 ms |
Occupled Bandwidth Tatal Power 20.0 dBm
17.857 MHz
-30,879 kHz OBW Power 99.00 %
23.02 MHz % dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5200

c q5 SHz Gamtar Fras: 6200500000 G
Center Freq 5.200000000 GHz 1$7=.—.::.m "I‘H‘:“ Sl

Gt BAtn: 30 B

_Rer 3000 a8

|
l:f.-n.l.er 5.:'. GHz T Span 30 MHz e £
sRes BW 200 kHz SVEW 620 kHz Sweep 1 ms| .
Occupled Bandwidth Total Power 22.5 dBm
17.872 MHz
Transmit Freq Error ~46.756 kHz OBW Power 99.00 %
% dB Bandwidth 23.63 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5300

300000000 GHz fw;r'ual:wl :::“ PR
= e i
I G L #Amen: 30 48 Radie Duvice: BTS

Ref 30.00 dBm

Cf.-n‘:er 5.3 GHz
Res BW 200 kHz EVEW 620 kHz
Occupled Bandwidth Total Power 18.2 dBm
17.903 MHz
Transmit Freq Emor 5,070 kHz OBW Power 99.00 %
% dB Bandwidth 25.46 MHz ®dB -26.00 dB

U-NII-1, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5240

Ll a Rt 17, Tl
Camtar Frag: 6240000000 GHz Radis St Meme

Conter Frog 5.240000000 GHz s o
i

Radie Duvice: OTS

l:f.-n‘:er 5.24 GHz
Res BW 200 kHz SVBW 620 kHz
Occupled Bandwidth Total Power 21.2 dBm
17.853 MHz
Freq Emor ~49.756 kHz OBW Power 99.00 %
dwidth 22.78 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5320

Camar Fras: 6330000000 Gz Radis Sta Meme

c q 5.3 5Hz
Center Frog 5.220000000 GHz o Freb P - e
0 48

Radie Duvice: OTS

ICenter 5.32 GHz p ) Span J0 MHz] RIS
Res BW 200 kHz EVEW 620 kHz Sweep 1 ms s

Occupled Bandwldth Total Power 18.1 dBm
18.128 MHz

5.305 kHz OBW Power 99.00 %

29.80 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5500

Gamtar Fraa B 200500000 G Radis Sta. Mame
™ Trig: Fraw Run AuglHald: 1080

AAgten: 30 48 Fiadie Duvice: TS

Contor Frog 5.500000000 GHz

Center 5.5 GHz
Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 20,5 dBm

18.381 MHz
-2.650 kHz OBW Power
29.97 MHz xdB

29.00 %
-26.00 dB

g Emror
¥ dB Bandwidth

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5190

Radio 5t Mams

Comar Freg 5190000000 GHz
o Trig: Fraw Run AvgiHald: 18480
#Amen: 30 40

Conter Frog 5.190000000 GHz

-Gt Fiadie Davica: TS

iCenter 5.18 GHz
Res BW 390 kHz

Span 60 MHz

VEW 1.2 MHz Sweep 1ms)

Occupled Bandwidth Total Power 23.1 dBm

36.355 MHz
=3,330 kHz OBEW Power
51.26 MHz ®dB

Freq Ermror
# dB Bandwidth

29.00 %
-26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz): 5580

"

G Radio
AuglHald: 180
Radéo Dwvbes: BTS

Span 30 MHz| PN
SVBW 620 kHz Sweep 1 ms |

Total Pawer 21,4 dBm

Occupled Bandwidth
17.847 MHz
-21.707 kHz
24.11 MHz ®dB

e Error OBW Power

¥ dB Bandwidth

99.00 %
-26.00 dB

U-NII-1, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5230

o
o Trig. Fraw Run AugiHold 18049

EAgten: 30 48

iCenter 5.23 GHz
Res BW 390 kHz

FVEW 1.2 MHz

Occupled Bandwidth Total Power 18.5 dBm

36.316 MHz
-35,810 kHz OBW Power
41.13 MHz ®dB

Freq Emor
% dB Bandwidth

29.00 %
-26.00 dB

U-NII-2C, 802.11ac HT20 26 dB bandwidth
Carrier frequency (MHz):5700

Radio 52 Home

Camar Frag 8 700000000 GH:
o Trig: Fraw Run AvgiHald: 1840
#Amen: 30 40

(Contor Frog 5.700000000 GHz

- Gumtow Fiadie Davica: TS

Ref 30,00 dBm

Center 5.7 GHz
#Res BW 200 kHz

Span 30 MHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 20,5 dBm
18.250 MHz

-30.809 kHz OBW Power
29.93 MHz ®dB

29.00 %
-26.00 dB

TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report

Report No: YBA1610-0091RF03

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5270

TEOL4] A 18 T8
Radio Ste: Meme

AvglHald: 1808
Radie Davicw: 0TS

Span 60 MHz

FVEW 1.2 MMz Sweep 1 ms)

Occupled Bandwidth Total Power 17.7 dBm
36.329 MHz

Freq Emor 37.523 kHz OBEW Power 99.00 %
% dB Bandwidth 41.82 MHz ®dB -26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5510

Aptiars St donstyrer | Ucpied W
Center Frog 5.510000000 GHz Radio ta Nene
Radie Devicw: 0TS

iCenter 5.51 GHz
*Res BW 300 kHz

Span 60 MHz

FVEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 16.0 dBm
36.317 MHz

8.775 kHz OBW Power 99.00 %
4117 MHz ®dB -26.00 dB

U-NII-2A, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5310

0000000 GHz Camtar Frag: 5 310000000 GHz
=D RIDIA SH e Trig: Fras Run AvglHold: 1980
Gt #Aan: 30 df

Ref 30.00 d&m

iCenter 5.31 GHz
Res BW 390 kHz

Span 60 MHz
Sweep 1 ms e

FVEW 1.2 MHz

Occupled Bandwidth Total Power 16.0 dBm
36.310 MHz

eq Emor 22,438 kHz OBW Power 99.00 %
% dB Bandwidth 41.32 MHz xdB -26.00 dB

U-NII-2C, 802.11ac HT40 26 dB bandwidth

T

Carrier frequency (MHz): 5550

erter Freg 5550000000 GH: Centar Freq: 8 850000000 GHs
Contar Frad 320NN Sz =" Trig: Fewe Rlin AvgiHeld: 1610
BAsten 30 8

SVBW 1.2 MHz

Total Power 21.9 dBm

Occupled Bandwidth

36.290 MHz
Transmit Freq Ermor 27.802 kHz
x dB Bandwidth 41.19 MHz xdB -26.00 dB

% of OBW Power 90.00 %

U-NII-2C, 802.11ac HT40 26 dB bandwidth
Carrier frequency (MHz): 5670

Agilars St deaidgrer (K cepied W

q 5.670000000 GHz Gamtar Fras: 6 470000000 Gz Radio Std Mame
oq 5670000000 GH; z o B

.
n: 30 48 Radie Devicw: 0TS

Ref 30.00 d8m

iCenter 567 GHz
Res BW 390 kHz

FVEW 1.2 MHz

Occupled Bandwidth Total Power 19.3 dBm
36.315 MHz

Transmit Freq Emor 51,221 kHz OBW Power 99.00 %
% dB Bandwidth 41.30 MHz ®dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.
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i FCC RF Test Report Report No: YBA1610-0091RF03

U-NII-1, 802.11ac HT80 26 dB bandwidth U-NII-2C, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5210 Carrier frequency (MHz): 5530

ghlars St kasdprer (K copied BW

Agilars St doasderer (K copied B

Radio St

Radie Duvice: OTS

iCenter 5
Res BW 820 kHz FVEW 2.4 MHz

SVEW 2.4 MHz

Occupled Bandwidth Tatal Power 18.3 dBm
75.367 MHz

g Eror -152. -3 OBW Power 99.00 %

andwidth B0.9 z -26.00 dB

Occupled Bandwidth Total Power 15.3 dBm
75.366 MHz

req) Emror 11.087 kHz OBW Power 99.00 %

* dB Bandwidth 81.51 MHz % dB -26.00 dB

U-NII-2A, 802.11ac HT80 26 dB bandwidth
Carrier frequency (MHz): 5290

glarn St dessderer  (evgied W
T TR Gxt 18 T35
Radic St Meme

Radie Duvice: OTS

Center 528 GHz Span 120 MHz| P
Res BW 820 kHz SVEW 2.4 MHz 5 1 s fls

Occupled Bandwidth Total Power 15.8 dBm
75.389 MHz

it Freq Emor 2.900 kHz OBW Power 99.00 %

% dB Bandwidth B1.B0 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

99% bandwidth (MHz):

Single Antenna: Antenna 1

Single Antenna: Antenna 2

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5745

q 5.745 GHz Camar Fras: § 745300000 G Radio S0k Mone
aq 5.745000000 GH. E Yw; _:';_m lvng:u i .
actan: 30 48 Radie Davide: OTS

Ref 30,00 dBm

T GHz
#Res BW 700 kHz SVBW 620 kHz
Occupled Bandwidth Total Power 25,8 dBm
17.049 MHz
Freq Emor 23.187 kHz OBW Power 99.00 %
29.28 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5745

e 8745500000 GHz Radie Sta Mame
Run AuglHald 1080
Radie Dayid: BTS

l:f.-n‘ler 5.745 GHz
Res BW 200 kHz FVEBW 620 kHz
Occupled Bandwidth Total Power 25,8 dBm
16.893 MHz
-46,030 kHz OBW Power 99.00 %
26.89 MHz % dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5785

Agilars St daddyrer - (K ovied BW
Canmar Fraq 8 TH5200000 GHz Radic St Nene

AvgiHold. 1848
Radée Davicw: 0TS

iCenter 5.785 GHz 3 Span 30 MHz

Occupled Bandwidth Total Power 26,4 dBm
16.913 MHz

Transmit Freq Emror -5,340 kHz OBW Power 99.00 %

% dB Bandwidth 29.96 MHz ®dB -26.00 dB

#Res BW 200 kHz FVEW 620 kHz Swieep 1 ms |l

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5785

Agtlars St doderer (K evgied W

q 5.785 GHz Gamtar Fras: 6 TH5200000 G Radio $t2
oq 5. 785000000 GH. _ -Fr':‘;.m ”"H:“ s
Ahan: 30 4 Findte Duvic: OTS

Ref 30.00 dB8m

iCenter 5.785 GHz 3 Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Swieep 1 ms |l

Occupled Bandwidth Total Power 26,7 dBm
16.897 MHz

Error -15,385 kHz OBW Power 99.00 %

% dB Bandwidth 28.52 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5825

e S —r—
Conter Frog 5.825000000 GHz Gomar Froa: 6635000000 G Radio Sta Hene.

o Trig: Fraw Run AugiHold 10149
o Guntey  HAmen 30 48 Radio Dwvicn: 0TS

Ref 30.00 dBm

iCenter 5.825 GHz ) ; Span 30 MHz
Res BW 200 kHz SVBW 620 kHz Sweep 1ms)

Occupled Bandwidth Total Power 26,8 dBm
16.826 MHz

Freq Emor =26.090 kHz OBW Power 99.00 %

B4 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5825

Agtlarn Syt dossdyrer {Kccugied W
Conter Frog 5.825000000 GHz Comtar Frar 5425000000 GH2 Radio St Moy

o Trig. Fraw Run AugiHold 18049
o Guntow  HAmen 30 48 Radis Dwvion: 0TS

Ref 30,00 dBm

C'Eh‘lr{ 5.825 GHz
Res BW 200 kHz BVBW 620 kHz
Occupled Bandwidth Total Power 6.4 dBm
16.857 MHz
Freq Emor -33.863 kHz OBW Power 99.00 %
% dB Bandwidth .73 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

Single Antenna: Antenna 3

Single Antenna: Antenna 4

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5745

q 5.745 GHz Eamiar Fraq: 8745500000 GH Tadle Sk Mame.
g 5745000000 GH. . 1.4.7:.—.::.... Mgih:u i .
1 GaincLaw #Aan: 30 40 Rdio Davice: OTS

Ref 30,00 dBm

iCenter 5.745 GHz 2 Span 30 MHz

Occupled Bandwidth Total Power 25,5 dBm
16.891 MHz

Freq Ermror -15.472 kHz OBW Power 99.00 %

28.50 MHz * dB -26.00 dB

Res BW 200 kHz FVEW 620 kHz Swieep 1 ms |l

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5745

q 5.74 GHz Camar Freq: 8745200000 GH Ridie 5ok Moot
g 5.745000000 GH. - el lvllh:" S .
Gt aw #Aan: 30 df Rvdeo Davice: OT5

Rel 30.00 dBm

Center 5.745 GHz
Res BW 200 kHz BVEBW 620 kHz
Occupled Bandwidth Total Power 26,4 dBm
16.922 MHz
46,257 kHz OBW Power 99.00 %
29.99 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5785

v r—
Gaiar Fras; 5 785000000 Gz Radis Std Mame

AvgiHold: 148
Radie Devicw: 0TS

|
iCenter 5.785 GHz = Span
Res BW 200 kHz EVEBW 620 kHz Ewe:
Occupled Bandwidth Tatal Power 25,8 dBm
16.834 MHz
Transmit Freq Emor =2.978 kHz OBW Power 99.00 %
% dB Bandwidth 28.10 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5785

Agilars St hasdprer - (K ovpied BW

c Q5.7 SHz Gamtar Fras: 6785000000 G Radie
Center Freg 5.785000000 GHz : $ toe ”"h:“ P adio Std
Radie Dayide: BTS

iCenter 5.785 GHz 3 Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Swieep 1 ms |l

Occupled Bandwidth Total Pawer 26.1 dBm
16.917 MHz

-2.363 kHz OBW Power 99.00 %

% dB Bandwidth 29.97 MHz ®dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5825

Agilars St kasdyrer  {Kovpted PN

c 5.8 5Hz Cumar Fras 625000000 G Radho 508 Nams
Center Frog 5.825000000 GHz - ;n::_m ”"H:“ o .
G #Aan: 30 df Rdée Duvicw: 0TS

Ref 30,00 dBm

ICenter 5.825 GHz ta
Hz SVEW 620 kHz Eweep 1 s

Span 30 MHz

Occupled Bandwidth Tatal Power 26,4 dBm
16.804 MHz

Freq Emor -24,194 kHz OBW Power 99.00 %

* dB Bandwidth 5.24 MHz % dB -26.00 dB

U-NII-3, 802.11a 99% bandwidth
Carrier frequency (MHz): 5825

a Sta pam
AuglHald 1080
Radie Davide: OTS

Ref 30,00 dBm

Cf.-n‘:er 5.825 GHz
Hz SVBW 620 kHz
Occupled Bandwidth Total Power 26.3 dBm
16.793 MHz
Transmit Freq Error -15.757 kHz OBW Power 99.00 %
25.98 MHz ®dB -26.00 dB
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i FCC RF Test Report Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 1

U-NII-3, 802.11n HT20 99% bandwidth U-NII-3, 802.11n HT40 99% bandwidth

Carrier frequency (MHz): 5745 Carrier frequency (MHz): 5755

Aghlars St daidprer - (K copied BW

O 71 PR T 13 T3 DTnAnF Lt 13, 7310
Camtar Freq: § 145000000 GHz Radio Std None Camtar Frag 5785000000 GHz Radio Std None
F AvglHald: 1808

Radie Duvice: DTS Radie Duvice: OTS

iCenter 5755 GHz " Bpan 60 MHz
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms

Center 5.745 GHz Span 30 MHz| P
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms |l

Occupled Bandwidth Total Power 20.8 dBm
18.914 MHz

nit Freg Ermor 28517 kHz OBW Power 99.00 %

% dB Bandwidth 30.00 MHz ®dB -26.00 dB

Occupled Bandwidth Total Power 20.6 dBm
37.204 MHz

-338.49 kHz OBW Power 99.00 %

59.86 MHz ®dB -26.00 dB

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5795

Cantar Fraq 8 THS00000 GHa
o Trig: Froe Run AuglHeld 16480
G #Aan: 30 df}

Camar Frag 5 TH5000000 GH:
o Trig. Fraw Run AvgiHald: 1480
o Guniey  BAten: 30 48 Ras Dwvivn: 0TS

iCenter 5.785 GHz " Bpan 30 MHz AN
sRes BW 200 kHz FVEW 620 kHz Sweep 1 ms i

iCenter 5.795GHZ " Bpan 60 MHz " A
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms

Occupled Bandwidth Total Power 20,3 dBm
36.831 MHz

-7.460 kHz OBW Power 99.00 %

% dB Bandwidth 60.00 MHz ®dB -26.00 dB

Occupled Bandwidth Total Power 20.0 dBm
19.100 MHz

Transmit Freq Emor 32,685 kHz OBW Power 9.00 %

# dB Bandwidth 30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5825

Conter Frog 5.825000000 GHz

Center 5.825 GHz
#Res BW 200 kHz FVEBW 620 kHz

Occupled Bandwidth Total Power 20,5 dBm
18.263 MHz

Freq Emor -58.004 kHz OBW Power 99.00 %

29.99 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5745

Camar Frag 8 745000000 GH:
o Trig. Fraw fun AugiHold 10149
s L BAmen: 30 40

Center 5.745 GHz Span 30 MHz| R
Hz SVBW 620 kHz Bweep 1 s
Occupled Bandwidth Total Power 21.3 dBm
19.256 MHz
Freq Ermor -383.44 kHz OBW Power 99.00 %
30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5755

Camar Fraq: 8785000000 GHz
o Trig: Froe Run
G #Aan: 30 40

L CFStep
Center 5.755 GHZ Span 60 MHz /I ’mm
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 16,6 dBm
36.324 MHz

Transmit Freq Emor -78.768 kHz OBW Power 99.00 %
x dB Bandwidth 41,57 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5785

Agtlarn St desderer - (cugied W
. 11 118, T
Camar Frag § 785000000 GHz Radio Std None

AvglHold: 1848
Radie Devicw: 0TS

Center 5,785 GHz " Bpan 30 MHz{ PN
Res BW 200 kHz SVBW 620 kHz Sweep 1 ms |
Occupled Bandwidth Tatal Power 19,6 dBm
18.830 MHz
Transmit Freq Emor ~49.608 kHz OBW Power 99.00 %
* dB Bandwidth 30.00 MHz % dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5795

v r——
C 3 5.795000000 GHz Gamtar Fras: 6 705900000 G Fadie Std Meme
Center Freq 5.795000000 GH: e roio PO

Gty BAen: 30 dt) Radie Davide: OTS

Ref 30,00 dBm

Span 60 MHz
EVEW 1.2 MHz Eweep 1 ms

Occupled Bandwidth Total Power 15.1 dBm
36.328 MHz

1.726 kHz OBW Power 99.00 %

41.49 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz):
5825

lar B Vi el W
ahs Radio 522 Mome
AuglHald 1480

Radie David: OTS

iCenter 5.825GHz
Res BW 200 kHz EVEBW 620 kHz

Occupled Bandwldth Total Power 20,4 dBm
18.193 MHz

Freq Emor -62.955 kHz OBW Power 99.00 %

30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT80 99% bandwidth
Carrier frequency (MHz): 5775

gtlars Sopctr dsidyrer (Koo Y

v Frag: B 775000000 GHz
o Fun AugliHald 010
Radio Duvice: 0TS

Center 5,775 GHz
Res BW 820 kHz FVEW 2.4 MHz

Occupled Bandwidth Total Power 20,5 dBm
76.383 MHz

Transmit Freq Emor -408.89 kHz OBW Power 99.00 %

# dB Bandwidth 110.3 MHz ®dB -26.00 dB
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i FCC RF Test Report

Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 2

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5745

Agilars St dasdprer - (Kovpied BW

Center Frog 5

5 GHz Camar Frea: § 145000000 G
5000000 GHz _ b ”"H:m e
BAmen: 30 48

Ref 30,00 dBm

|
CFStep

= 3 000U MHz,

Span 30 MHz A

Bweep 1ms a L]

Center 5.745 GHz

lsRes BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 21.0 dBm
18.840 MHz

-273.90 kHz OBW Power
29.95 MHz ®dB

29.00 %
-26.00 dB

g Emror
% dB Bandwidth

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5755

glarn St dsdgrer (K cvied W

Camar Fraq: 8785000000 GHz [
= Trig:Frow Run AvglHold: 148
Actan: 30 48

-Gt Fiadie Davica: TS

iCenter 5.755 GHz

= B!
Span 60 MHz
Res BW 390 kHz futz

FVEW 1.2 MMz Bweep 1 ms)

Occupled Bandwidth Total Power 20.8 dBm
37.288 MHz

-383.92 kHz OBW Power
59.87 MHz xdB

99.00 %
-26.00 dB

nit Fregq Error
% dB Bandwidth

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5785

Agilars ST dodprer - ARcoupted B
I TrL Pt 13 T30
Radic Sté: Mens
AvglHold: 1848
Radie Devicw: 0TS

iCenter 5.78

Res BW 200 FVEW 620 kHz

Occupled Bandwidth Total Pawer 19.7 dBm

18.990 MHz
14178 kHz OBW Power
30.00 MHz  x dB

29.00 %
-26.00 dB

g Emror
¥ dB Bandwidth

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5795

e —r——

oo Frag: 8 79650003 G Radis Std Mame

B 7 rig. Fras Run AvglHakd. 18080
#Amen: 30 40

Conter Frog 5.795000000 GHz

o Fiadie Davica: OTS

Ref 30,00 dBm

iCenter 5795 GHz
fRes BW 390 kHx

Span 60 MHz

FVEW 1.2 MHz Sweep 1ms)

Occupled Bandwidth Total Power 20.2 dBm
36.789 MHz

6,466 kHz OBW Power
59,93 MHz *dB

29.00 %
-26.00 dB

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5825

Aglarn St dessdgrer - (Kegied W
=M Ot 18, T3
Radio Sta None
Radie Duvice: OTS

|

| CFStep|
iCenter 5.825 GHz 3.mm
fRes BW 200 kHz

Span 30 MHz
Sweep 1ms i

FVBW 620 kHz

Occupled Bandwidth Total Power 20.6 dBm
18.230 MHz

-39.826 kHz OBW Power
29.95 MHz ®dB

29.00 %
-26.00 dB

5 Freq Ermror
% dB Bandwidth
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Report No: YBA1610-0091RF03

U-NII-3, 802.11ac HT20 99% bandwidth

U-NII-3, 802.11ac HT40 99% bandwidth

Carrier frequency (MHz): 5745

AvglHald: 1698
Radie Devicw: 0TS

iCenter 5.745GHz Span 30 MHz

Res BW 200 kHz FVEW 620 kHz Sweep 1 ms |l

Occupled Bandwldth Tatal Power 20.0 dBm
18.764 MHz

-341.42 kHz OBW Power 99.00 %

29.95 MHz % dB -26.00 dB

Carrier frequency (MHz): 5755

gtlars St desdgrer - (cspied I

Camtar Fraq: 6 755000000 GHz
o Trig: Frew Run
o5 Gaklow _ BAtien: 20 df)

Rel 30.00 d&m

Center 5.755GHz " Bpan 60 MHz )

Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 16.1 dBm
36.305 MHz
Freq Emor -70.893 kHz OBW Power 99.00 %
% dB Bandwidth 41.07 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth

Carrier frequency (MHz): 5785

Ly S ——
r 113, s
785000000 GHz Carar Fraq: § 185000000 GHz Radie Std Nome

o Trig: Froe Run AugiHalds W10
P Gt #Amen: 30 40 Radie Duvicw: 0TS

Ref 30.00 dBm

iCenter 5.785 GHz Span 30 MHz| PR

sRes BW 200 kHz BVBW 620 kHz
Occupled Bandwidth Total Power 18.8 dBm
18.889 MHz
Freq Emor 2473 kHz OBW Power 99.00 %
30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5795

[ ey —

Tr=TraL ot 3 T3S
95000000 GHz Carar Fraq: 5,795000000 GHz Fadie St Nene
SOOI SH e Trig: Fras Run AuglHald: 1048
A Guntoy  HAmen 30 4 Rahs Dwvion: 0TS

Ref 30,00 dBm

I ot

iCenter 5.795 GHz " Bpan 60 MHz " &

Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 15.3 dBm
36.277 MHz
E74 Hz OBW Power 99.00 %
41.49 MHz % dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth

Carrier frequency (MHz): 5825

glarn St dsdgrer - (cvied W

c 5.8 5Hz Camar Fras 625000000 G R
Center Freq 5.825000000 GHz _ L _:"L‘ ”"H:u i
G #Aan: 30 40 Rdée Duvicw: 0TS

Ref 30.00 dBm

iCenter 5.825 GHz Span J0 MHz] RIS
#Res BW 200 kHz EVEW 620 kHz Bweep 1 ms |

Occupled Bandwldth Total Power 20.2 dBm
18.157 MHz

Transmit Freq Emor E iHz OBW Power 99.00 %

% dB Bandwidth 29.7 z ®dB -26.00 dB

U-NII-3, 802.11ac HT80 99% bandwidth
Carrier frequency (MHz): 5775

Agtlars Swctro desidyrer (K cupied W

L
AvglHold: 18480
Radie Devicw: 0TS

iCenter 5775 GHz
Res BW 820 kHz SVEW 2.4 MHz
Occupled Bandwidth Total Power 20.2 dBm
76.231 MHz
Transmit Freq Emor -322.90 kHz OBEW Power 99.00 %
% dB Bandwidth 2.7 MHz ®dB -26.00 dB
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Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 3

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5745

Agilars St doasderer - (Koupied BW
¢ 5000000 GHz Camtar Freq 5 145000000 GHz Rx;

W Trig: Fraw Run AugiHold 18149
P Gad L BAmen: 30 40 Radie Duvice: OTS

Ref 30,00 dBm

Center 5,745 GHz " Span 30 MHz{ PN
Res BW 700 kHz EVEW 620 kHz Bweep 1 ms|Ee
Occupled Bandwldth Total Power 20.7 dBm
18.729 MHz
eq Error -237.55 kHz OBW Power 99.00 %
% dB Bandwidth 30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5755

gilarw St dsidyrer - (K cspied W

Camar Frag 8 785000000 GH: Rads
o Trig. Fraw Run AvgiHald: 18480
#Arten: 30 4 Rahs Dwvivn: 0TS

Ref 30,00 dBm

iCenter 5.755 GHz " Bpan 60 MHz
*Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms
Occupled Bandwidth Total Power 20.8 dBm
37177 MHz
Transmit Freq Emor -311.60 kHz OBW Power 9.00 %
% dB Bandwidth 59.98 MHz ®dB -26.00 dB

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5785

Agtlarn St dsdgrer - (Fcuied W
T ot 13 T
Radis Ste Meme

Radie Duvice: OTS

Center 5.785 GHz - Span J0 MHz] R
Res BW 700 kHz SVBW 620 kHz Sweep 1 ms |
Occupled Bandwldth Taotal Pawer 19.7 dBm
19.058 MHz
Tran &g Error ~66.5509 kHz OBW Power 99.00 %
% dB Bandwidth 30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5795

L ——
C q 5.795000000 GHz Camar Frog: 5795000000 GHz Radio S0a Mome
Center Freq 5.795000000 GH: e po i PO

E GaincLaw #Atan: 30 40 Rvdio Davice: OTS

Ref 30,00 dBm

iCenter 5,785 GHz
Res BW 390 kHz SVEW 1.2 MHz
Occupled Bandwidth Tatal Power 20.3 dBm
36.832 MHz
Freq Emar 3 z OBW Power 99.00 %
% dB Bandwidth z ®dB -26.00 dB

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5825

gtlarn St ddprer  (evgted W

Camar Fras: 6 425000000 Gz Radis Sta
M v . Frae Bun AwglHald 108
Actan: 30 48 Radio Dwvhes: TS

Conter Frog 5.825000000 GHz

Ref 30,00 dBm

iCenter 5.82 % - Span J0 MHz] R
leRes BW 200 BVEW 620 kHz Sweep 1 ms i

Occupled Bandwidth Total Power 20.6 dBm
18.214 MHz

e Ermor -68.105 kHz OBW Power 99.00 %

# dB Bandwidth 29.80 MHz ®dB -26.00 dB
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U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz):
5745

Camar Fraq: B 745000000 GH: " Weme
S 7 5. Froe Run AwglHald 105
oGty BAen: 30 dt) Radie Dayide: OTS

iCenter 5,745 GHz " Span 30 MHz| PN
Res BW 200 kHz FVEW 620 kHz Sweep 1 ms |
Occupled Bandwidth Total Power 20.0 dBm
18.852 MHz
Transmit Freq Emor -335.69 kHz OBW Power 9.00 %
30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5755

Agilars St daidprer (K copied B

i
f

5765900000 GHz Radie Sta Mame
Run AugiHald. 1010

Radie Duvice: OTS

Ref 30.00 dBm

Center 5.755 GHz " Bpan 60 MHz
Res BW 390 kHz EVEW 1.2 MHz Bweep 1ms

Occupled Bandwidth Total Power 16,2 dBm

36.316 MHz
-71.418 kHz OBW Power 99.00 %
41.27 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5785

gtlarn St dsidgrer - (iceoied W
¢ g 5. 785000000 GHz Camtar Frag: 6 TH5200000 GHz

o Trig: Fraw Run AvgiHald: 140
s Guntoy  HAmen: 30 4 Radis Dwvion: 0TS

_Ref 30,00 dBm

iCenter 5785 GHz Span 30 MHz
Res BW 700 kHz FVEW 620 kHz Sweep 1ms
Occupled Bandwidth Total Power 19.4 dBm
18.837 MHz
Transmit Freq Emor 29,502 kHz OBEW Power 99.00 %
% dB Bandwidth 30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5795

Agtlarn St didgrer . (K cspied W

5 GancLaw - 3 48

ICenter 5.795 GH:

Res BW

Ref 30,00 dBm

z Span 60 MHz
Hz SVBW 1.2 MHz Sweep 1ms) L

Occupled Bandwidth Total Power 15.3 dBm

36.318 MHz

Transmit Freq Emor 10,148 kHz OBW Power 99.00 %
% dB Bandwidth 41.59 MHz ®dB -26.00 dB

CF Step|

B DOOGH] Mz
M|

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5825

Agilars St desidyrer (K ougied B
0= 2P nt 18 T30
Radic Ste. Meme

Radie Duvice: OTS

ICenter 5.825 GHz
FRes BW 200 kHz EVEBW 620 kHz

Occupled Bandwldth Tatal Power 20.3 dBm
18.113 MHz

Freq Emar -56.536 kHz OBW Power 99.00 %

29.27 MHz ®dB -26.00 dB

iCenter 5.
Res BW

U-NII-3, 802.11ac HT80 99% bandwidth
Carrier frequency (MHz): 5775

LGt 18 T3
8778500000 GHz Radio §té. None
Run AvglHakds 40090
Radie Devicw: 0TS

775 GHz }

820 kHz VEW 2.4 MMz

Occupled Bandwidth Total Power 204 dBm

76.303 MHz
=355.37 kHz OBW Power 99.00 %
MO6MHz % dB -26.00 dB

TA Technology (Shanghai) Co., Ltd.

Page 57 of 493
This report shall not be reproduced except in full, without the written approval of TA Technology (Shanghai) Co., Ltd.




(&

i FCC RF Test Report

Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 4

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5745

Camar Frag 8 745000000 GH:
o Trig. Fraw Run AugiHold 18049
#Amen: 30 48

Center 5.745 GHz

Span 30 MHz
lsRes BW 200 kHz

EVEW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 21.0 dBm

18.813 MHz
-285.07 kHz OBEW Power 99.00 %
29.96 MHz ®dB -26.00 dB

Transmit Freq Emor

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5755

Agilars St daidprer - (K copied B

Camar Froq: 8785000000 GHz
Trig-Frew Run AvglHold: 148
40

iCenter 5.755 GHz
fRes BW 390 kHx

Span 60 MHz

FVEW 1.2 MHz Bweep 1 ms)

Occupled Bandwidth Taotal Pawer 20.7 dBm
37.267 MHz

-363.96 kHz OBW Power 99.00 %
60.00 MHz ®dB -26.00 dB

Transmit Freq Emor
% dB Bandwidth

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5785

Aglarn St dnsdyrsr  (hcevpisd I
¢ GHz Gamtar Fras: 6 TH5900000 GH R
TES000000 GHz T ;n:!;m ”"H:“ ey

mGumtow  HAman: 30 48 Radie Davide: OTS

Ref 30.00 dBm

" Bpan 30 MHz{ N
Sweep 1 ms i

iCenter 5.785 GHz

Res BW 200 kHz FVEW 620 kHz

Occupled Bandwidth Total Power 18.8 dBm
19.094 MHz
44,278 kHz OBW Power 99.00 %
30.00 MHz ®dB -26.00 dB

Transmit Freq Emor
% dB Bandwidth

U-NII-3, 802.11n HT40 99% bandwidth
Carrier frequency (MHz): 5795

Ref 30,00 dBm

ICenter 5.795 GHz

Span 60 MHz
Res BW 390 kHz futz

FVEW 1.2 MHz Sweep 1 ms)

Occupled Bandwidth Total Power 20,3 dBm
36.997 MHz

46,827 kHz OBW Power 99.00 %
60.00 MHz ®dB -26.00 dB

Freq Emor
% dB Bandwidth

CF Step|

B OO0 Mz
|

U-NII-3, 802.11n HT20 99% bandwidth
Carrier frequency (MHz): 5825

Aglarn St dssdprer  (ovpied W

c 5.8 5Hz Comar Fras 6 625000000 G Fade sk Hms 0
Center Frog 5.825000000 GHz o ;n:'am ”"H:“ g .
n: 30 48

Radie Duvice: OTS

iCenter 5.825 GHz
Res BW 200 kHz

SVBW 620 kHz

Occupled Bandwidth Total Power 20,3 dBm
18.194 MHz

Freq Emor -56.704 kHz OBW Power 99.00 %

29.85 MHz ®dB -26.00 dB
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U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5745

Camtar Fraq: 8745000000 GHz
F AwglHihd> 40110
Radie Devicw: 0TS

Ref 30,00 dBm

Center 5.745 GHz
Res BW 700 kHz

Span 30 MHz

SVBW 620 kHz Sweep 1 ms |

Occupled Bandwidth Total Power 20,4 dBm

18.836 MHz
-268.08 kHz OBW Power 99.00 %
29.90 MHz ®dB -26.00 dB

Transmit Freq Emror

Center 5.755 GHz
es BW 390 kHz

Occupled Bandwidth

Transmit Freq Emor
# dB Bandwidth

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5755

Agilars St daiderer (K copied B

Gamar Fraq: 8785000000 GHz
wes Trig: Froe Run
Gt #Aan: 30 df

Ref 30.00 dB&m

Span 60 MHz
Bweep 1ms e

EVEW 1.2 MHz
Total Power 16,4 dBm

36.308 MHz
-81.377 kHz OBW Power 99.00 %
41.31 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5785

Agtlars St didyrer (oo B

u Bt 15 T
CamarF, BE000000 GHz Radio Std None

rag BT
rig: Frow Run AvglHold: 18489
an Radée Device: 0TS

iCenter 5.785 GHz

Span 30 MHz| I
Res BW 200 kHz o

BVBW 620 kHz

Occupled Bandwldth Taotal Pawer 19.7 dBm
18.784 MHz

Transmit Freq Emor 1.880 kHz OBW Power 99.00 %

% dB Bandwidth 30.00 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT40 99% bandwidth
Carrier frequency (MHz): 5795

Aghlars St doidprer (K copied B

Conter Frog 5.795000000 GHz

P

C'En.lrr 5.795 GHz
Res BW 390 kHz

Occupled Bandwidth

Transmit Freq Emor 5.581 kHz
% dB Bandwidth

Comtar Frag: 8 79620003 Gt Radie Std Mame

G
Trig: Fros Run AvgiHold: 1848

mGumiow  BAmian: 30 48 Radie Davide: BTS

Ref 30,00 dBm

Span 60 MHz
Bweep 1ms e

EVEW 1.2 MHz
Total Pawer 15.3 dBm

36.306 MHz

OBW Power 99.00 %

41.57 MHz ®dB -26.00 dB

U-NII-3, 802.11ac HT20 99% bandwidth
Carrier frequency (MHz): 5825

gl St dsidyrer  (Koupied W

Conter Frog 5.825000000 GHz

G Law

Ref 30,00 dBm

ICenter 5.825 GHz
sRes BW 200 kHz

Span 30 MHz

EVEW 620 kHz Bweep 1 ms

Occupled Bandwidth Total Power 20.2 dBm

18.220 MHz
-36.069 kHz OBW Power 99.00 %
29.75 MHz ®dB -26.00 dB

Transmit Freq Emor
% dB Bandwidth

U-NII-3, 802.11ac HT80 99% bandwidth
Carrier frequency (MHz): 5775

Camar Frag 5 775000000 GH:
. Fro AugiHold 18049

iCenter 5.775 GHz

Res BW 820 kHz

Occupled Bandwidth

% dB Bandwidth

EVEW 2.4 MHz
Taotal Pawer 20,4 dBm
76.218 MHz
Error -344.23 kHz OBW Power 99.00 %
110.3 MHz ®dB -26.00 dB
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Minimum 6 dB bandwidth (MHz)

Single Antenna: Antenna 1

Single Antenna: Antenna 2

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5745

U-NII-

Carrier frequency (MHz): 5745

=

3, 802.11a 6 dB bandwidth

[ v S e S B
Fiadha St Hone

: 8725000000 GHz

Center Freq 5745000000 GHz
AvgiHold > 1010

s Davicea: BTS

e
Res BW 100 kHz #VEW 300 kHz

Total Power 26.6 dBm

Occupled Bandwidth
16.654 MHz
-40.798 kHz
16.37 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error % of OBW Power

= dB Bandwidth

¢
Res BW 100 kHz

Occupled Bandwidth

Transmit Freq Error
= dB Bandwidth

16.661 MHz

GHe
AvgiHaid: 110

#VEW 300 kHz
Total Power 26.0 dBm
99.00 %
-6.00 dB

~40.560 kHz % of OBW Power
16.36 MHz xdB

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5785

U-NI

Carrier frequency (MHz): 5785

[-3, 802.11a 6 dB bandwidth

§5000000 GHz Contar Fraq: 8785000000 GHz o St Hone
Fras Run AvgiHala: 1810

Ria Daviea: BTS

Ref 30.00 dBm

FVEW 300 kHz

.ICem-('-l 5.785 GHz
#Res BW 100 kHz
Occupled Bandwidth
16.648 MHz
=37.097 kHz
16.35 MHz

Total Power 26.0 dBm

% of OBW Power 99.00 %
xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

[ et v Ematyor - T e

Ref 30.00 dBm

.Icem-('-l 5.785 GHz
[FRes BW 100 kHz

Transmit Freq Error
= dB Bandwidth

Occupled Bandwidth
16.611 MHz

Centar Fraq: 8785200000 GHz
Ty Ri AvgiHaid: 1

- un
Bamen 30 8

FVEW 300 kHz

Total Power 26.0 dBm

% of OBW Power 99.00 %
x dB -6.00 dB

-28.945 kHz
16.40 MHz

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5825

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5825

(=TT

Centar Fraq: 8825000000 GHz
i Frwe Run

-enter Freq 5 825000000 GH;
Center Freg 5.682 GHz ey SN

Ref 30.00 dBm

.Icem-('-l z
#Res BW 100 kHz

FVEW 300 kHz

Total Power 26.3 dBm

Occupled Bandwidth
16.655 MHz
44.234 kHz % of OBW Power
16.31 MHz x dB

99.00 %
-6.00 dB

Transmit Freq Error
= dB Bandwidth

[Center 5.825 GHz
Res BW 100 kHz

Transmit Freq Error
= dB Bandwidth

Occupled Bandwidth

GHe
AvgiHaid: 110

FVEW 300 kHz

Total Power 26.8 dBm

16.642 MHz
43,895 kHz
16.37 MHz x dB

99.00 %
-6.00 dB

% of OBW Power
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Single Antenna: Antenna 3

Single Antenna: Antenna 4

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5745

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5745

Radho St bane

: 8725000000 GHz
n AvgiHaid: 110
Rfia Davien: BTS

FVEW 300 kHz

Occupled Bandwidth Total Power 26.2 dBm
16.646 MHz
-30.031 kHz % of OBW Power 99.00 %

16.34 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

[ et v Etior - T e

GH Fiadho 81 bone
AvgiHola: 1810

o
Res BW 100 kHz FVEW 300 kHz

Occupled Bandwidth Total Power 258 dBm
16.638 MHz
-35.556 kHz % of OBW Power 99.00 %

16.36 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5785

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5785

=

Ceniar Freq: 8785200000 GHz Fiadio St Hane
= Trig. Free Run AvgiHoia: 18
Radia Davica: BTS

Ref 30,00 dBm

[Center 5.785 GHz
#Res BW 100 kHz

FVEW 300 kHz

Occupled Bandwidth Total Power 256 dBm
16.628 MHz
-26.081 kHz % of OBW Powor 99.00 %

16.35 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

(B et S Gty - s

Ceniar Freq: A TBS200200 GHE Fiadho St bane
T Run AvgiHoia: 1810
Radia Davica: BTS

Ref 30.00 dBm

v 5.785 GHz .2 7
W 100 kHz EVEW 300 kHz

Occupled Bandwidth Total Power 257 dBm
16.628 MHz
-35.530 kHz % of OBW Power 99.00 %

16.34 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5825

U-NII-3, 802.11a 6 dB bandwidth
Carrier frequency (MHz): 5825

=TT

Center Freq 5 825000000 GHz Cnint Fraq: 5425200000 GHz Radha Sta Hone
Trig: Frws Run AvgiHaold: 110
R Davice: BTS

Ref 30.00 dBm

.ICem- o z
Res BW 100 kHz AVEW 300 kHz

Total Power 26.9 dBm

Occupled Bandwidth
16.646 MHz
=41.042 kHz
16.37 MHz x dB -6.00 dB

Transmit Freq Error % of OBW Power 99.00 %

= dB Bandwidth

T r—=r—try

: B E25000000 G

-enter Freq 5 825000000 GH; e
Center Freg 5.62 GHz e

Ref 30.00 dBm

.Icem-('-l 5,825 GHz
[FRes BW 100 kHz

FVEW 300 kHz

Occupled Bandwidth Total Power 26.2 dBm
16.646 MHz
-51.617 kHz % of OBW Powor 99.00 %

16.35 MHz xdB -6.00 dB

Transmit Freq Error
= dB Bandwidth
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MIMO Antenna
Antenna 1

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

Agtlars St dessdprer  (ovgied W

YT MO 13 e

Camtar Fraq. 6745000000 GHz Radia St2 Nene

F AvglHakd 1068
Radho Dwvivn: 0TS

iCenter 5.745GHz " Span 30 MHz
*Res BW 100 kHz EVEW 300 kHz Bweep 2.933 ms
Occupled Bandwidth Total Power 21.5 dBm
18.730 MHz
Transmit Freq Error -268.80 kHz OBW Power 99.00 %
x dB Bandwidth 17.66 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Agilars St dsdgrer (K csgied W

e R Gt 13 T3
5785000000 G Radio St None
AvglHold: 1848
Radie Device: 0TS

it bt .

iGenter 5.755 GHz o " Bpan 60 MHz e
Res BW 100 kHz EVEW 300 kHz Sweep 5.8 ms
Occupled Bandwidth Total Power 21.1 dBm
36.953 MHz
-308.69 kHz OBW Power 99.00 %
35.73 MHz ®dB -6.00 dB

Gamar Fraq: 8785500000 GHz
o Trig: Frow Run AvgiHold: 1848
Gt #Aan: 30 40

Ref 30,00 dBm

Center 5.785 GHz " Epan 30 MHz| PN
Res BW 100 kHz EVEW 300 kHz Sweep 2.933 ms s
Occupled Bandwldth Total Power 20.3 dBm
18.741 MHz
OBW Power 99.00 %
®dB -6.00 4B

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

Comar Frag 5795000000 GH: R: i
o Trig: Froe Run AvglHols: 148
G #Atan: 30 40 Rvdée Duvicw: 0TS

CF Step|

iCenter 5.795 GHz Span 60 MHz{ “mm
Res BW 100 kHz FVEW 300 kHz Sweep 5.8 ms|

Occupled Bandwldth Tatal Power 21.0 dBm
36.653 MHz

Transmit Freq Emor -1.815 kHz OBW Power 99.00 %

% dB Bandwidth 36.35 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

gtlarw St dssdprer - (K ogied B

Comtar Frag 5525000000 GHz

Conter Frog 5.825000000 GHz Fai il
0 48

Center 5.825 GHZ " Span 30 MHz
Res BW 100 KHz EVEW 300 kHz Eweep 2.933 ms

Occupled Bandwidth Total Power 20.8 dBm
18.043 MHz

Freq Emor -18,812 kHz OBW Power 99.00 %

17.68 MHz ®dB -6.00 dB
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U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

Camtar Fraq: 8745500000 GHz
Trig: Fraw Run AwgiHihd> 4010

s Guniow  BAten: 30 o8

|
CFStep
el 7 30000 Mz,
ICenter 5.745 GHz "

Span 30 MHz
sRes BW 100 kHz duiz

FVEW 300 kHz Sweep 2.933 ms

Occupled Bandwidth Total Power
18.359 MHz
-257.08 kHz OBW Power
17.61 MHz ®dB

29.00 %
-6.00 dB

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Cantar Frag: § 755000000 GH:
> Trig: Frow Run

Gt BAtn: 30 4B

CF Step|
T 50000 Mz
iCenter 5.755 GHz Man|

Span 60 MHz
lsRes BW 100 kHz ity

FVEW 300 kHz Sweep 5.8 ms

Occupled Bandwidth Total Power 16.8 dBm
36.205 MHz

-81.420 kHz OBW Power
MHz ®dB

29.00 %
-6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5785

Agtlary St desidyrer - (oo W

TR EM Ot 13, T3
Cantar Frag 5 785000000 GHz Radio Std None

- Fros Run AvglHold: 1848
i | n: Radie Davicw: 0TS

Ref 30.00 dBm

FVEW 300 kHz

Occupled Bandwidth Total Power 20.0 dBm
18.347 MHz
-68.958 kHz OBW Power

17.61 MHz xdB

Freq Ermor 99.00 %

-6.00 dB

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

i —r—
Camar Frag: 8 7620003 G Radis Std Mame
M v . Frae Run AvglHokd. 18080

#Amen: 30 4B

795000000 GHz
Radie Duvice: OTS

Ref 30.00 dBm

Center 5.795 GHz
Res BW 100 kHz

Span 60 MHz

FVEW 300 kHz Sweep 5.8 ms

Occupled Bandwidth Total Power 15.5 dBm

36.212 MHz
=41.723 kHz OBW Power
36.09MHz % dB

Transmit Freq Emor
% dB Bandwidth

29.00 %
-6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

gtlars St dessdrrer © (cvpied W
c 5.8 GHz Gantar Frea: § 436000000 G
Center Freq 5.825000000 GHz _ L _:"L‘ lvan:u i

#Amen: 30 40 Radie Duvicw: 0TS

Ref 30,00 dBm

Center 5.825 GHz
Res BW 100 kHz

Span 30 MHz

FVEW 300 kHz Sweep 2.933 ms

Occupled Bandwidth Total Power 21.1 dBm
18.029 MHz

-47.014 kHz OBW Power
17.55 MHz ®dB

29.00 %
-6.00 dB

Transmit Freq Emor
¥ dB Bandwidth

U-NII-3, 802.11ac HT80 6 dB bandwidth
Carrier frequency (MHz): 5775

Camtar Fraq: 8778500000 GHz
F AvglHald: 108
Radie Devicw: 0TS

" Span 120 MHz
Sweep 11.53 ms

iCenter 5.775 GHz

Res BW 100 kHz FVEW 300 kHz

Occupled Bandwidth Total Power 20,2 dBm

75.770 MHz
Transmit Freq Emor -169.75 kHz

% dB Bandwidth

OBW Power
75,14 MHz ®dB

29.00 %
-6.00 dB
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MIMO Antenna
Antenna 2

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

Camtar Fraq: 8745000000 GHz
o Trig: Frow Run AvglHak 10080
Gt #Aan: 30 40

Ref 30,00 dBm

iCenter 5745 GHz " Bpan 30 MHz
#Res BW 100 kHz SVEW 300 kHz Sweep 2.933 ms
Occupled Bandwidth Tatal Power 21.2 dBm
18.472 MHz
Transmit Freq Emor -243.06 kHz OBW Power 99.00 %
17.62 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Cantar Frag: 6 TE5000000 GH:
e Trig-Frae Run
BAmen; 30 40

! ! | CFStep
iCenter 5.755 GHz Span 60 MHz, P umm
Res BW 100 kHz EVEBW 300 kHz Sweep 5.8 ms
Occupled Bandwidth Total Power 21.2 dBm
37.014 MHz

Transmit Freq Emor ~365.10 kHz OBW Power 99.00 %
% dB Bandwidth 35 z ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5785

glarn St desdgrer - (cugied W
L ) 118 T8
Camar Frag § 785000000 GHz Radio Std None
Run

Fren AvglHold: 18489
Radie Devicw: 0TS

Rel 30,00 dBm

Center 5.785 GHz " Span 30 MHz
Res BW 100 KHz EVEW 300 kHz Eweep 2.933 ms
Occupled Bandwidth Total Power 20.3 dBm
18.563 MHz
Freq Emor -8, Hz OBW Power 99.00 %
17.58 MHz ®dB -6.00 4B

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

Agilars St deaiderer (K copied B
795000000 GHz Camtar Frag: 6705000000 GHz Radio Ste Meme

o Trig. Fraw Run AvgiHald: 18480
aArten: 30 4 Radhs Dwvion: 0TS

Ref 30,00 dBm

|
Center 5.795 GHz " Bpan 60 MHz
Res BW 100 kHz #VEW 300 kHz Sweep 5.8 ms
Occupled Bandwidth Tatal Power 20,9 dBm
36.594 MHz
Transmit Freq Emror -17.203 kHz OBW Power 99.00 %
x dB Bandwidth 36.32 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

gl St dddprer (K ovpied BW
GHz R: L
AvgiHold: 1980
Radie Duvice: DTS

iCenter 5.825GHZ Span 30 MHz
Res BW 100 kHz FVBW 300 kHz Sweep 2.933 ms,

Occupled Bandwidth Total Power 21.0 dBm
18.031 MHz

5 Freq Emor -18,203 kHz OBW Power 99.00 %

% dB Bandwidth 17.61 MHz ®dB -6.00 dB
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U-NII-3, 802.11ac HT20 6 dB bandwidth

U-NII-3, 802.11ac HT40 6 dB bandwidth

Carrier frequency (MHz): 5745

Aptlars St dossdyrer {ccupied W
Camar Fre: 8 145000000 GHz
F

AvglHald: 1868
Radie Devicw: 0TS

iCenter 5,745 GHz
Res BW 100 kHz EVEW 300 kHz
Occupled Bandwidth Total Power
18.450 MHz
Transmit Freq Emor -212.20 kHz OBW Power 99.00 %
17.37 MHz ®dB -6.00 dB

Carrier frequency (MHz): 5755

Agtlars St desidgrer - (K cspied B

Camar Frag: 6 755000000 GHz
o Trig: Fraw Run
o5 Gainctaw  BAtien: 20 o8

Ref 30.00 dBm

iGenter 5755 GHz " Bpan 60 MHz i

Res BW 100 kHz SVEW 300 kHz Sweep 5.8 mel
Occupled Bandwidth Total Power 16.5 dBm
36.197 MHz
Transmit Freq Error 88,744 kHz OBW Power 99.00 %
% dB Bandwidth 36.13 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth

Carrier frequency (MHz): 5785

e i a———
c 785000000 GHz Camtar Frag: 6 TH500003 Gt Fisdie S04 Mome

e Trig. Fraw fun AvgiHald: 1480
= Gunlew  BAtien: 30 4 Radho Dwvion: 0TS

_Ref 30,00 dBm

iCenter 5.785 GHz
Res BW 100 kHz EVEW 300 kHz
Occupled Bandwidth Total Power 20,5 dBm
18.918 MHz
Transmit Freq Error =A7 460 kHz OBW Power 99.00 %
% dB Bandwidth 17.58 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT40 6 dB bandwidth

Carrier frequency (MHz): 5795

gtlarn St dosdgrer | (ccpied I

3> a3 T30S
95000000 GHz Carar Fraq: 5,796000000 GHz Fadio S1é None
SR BIOHIL SH e Trig: Fraw Run AvglHald: 1048
o Guntoy  HAmen: 30 4 Rais Dwvicn: DTS

Ref 30,00 dBm

Genter 5.795GHz " Bpan 60 MHz
Res BW 100 kHz EVEW 300 kHz Sweep 5.8 ms
Occupled Bandwidth Total Power 15.4 dBm
36.227 MHz
Freq Emor -31.469 kHz OBW Power 99.00 %
% dB Bandwidth 36.37 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth

Carrier frequency (MHz): 5825

c 5.8 5Hz Gantar Froa: § 439000000 G
Center Freq 5.825000000 GHz _ L _::M lvan:u i
Gt #Aan: 30 df} Rdée Duvicw: 0TS

Ref 30.00 dBm

Span 30 MHz
EVEW 300 kHz Sweep 2.933 ms
Occupled Bandwidth Total Power 21.0 dBm
18.035 MHz
Transmit Freq Emor 57,664 kHz OBEW Power 99.00 %
# dB Bandwidth 17.61 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT80 6 dB bandwidth

Carrier frequency (MHz): 5775

glarn St dedyrer - (cvoied W

Camar Froq: 8775500000 GHz R .
. Fro AugiHold 10149
Radhs Dwvion: 0TS

sttt

iCenter 5.775 GHz " Span 120 MHz
sRes BW 100 kHz FVBW 300 kHz Sweep 11,53 ms|

Occupled Bandwidth Total Power 20.0 dBm
75.780 MHz

Transmit Freq Emor -173.71 kHz OBW Power 99.00 %

# dB Bandwidth 75.26 MHz ®dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

MIMO Antenna
Antenna 3

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

v ——
c q 5.7 SHz Gamtar Fras: 6145500000 G
Conter Frog 5. 745000000 GHz Yﬂ;n:ﬂa’“ ”"H:“ P

Gt BAGN: 30 4B

Ref 30.00 dBm

CEn‘Ir{ 5.745 GHz
#Res BW 100 kHz EVEW 300 kHz
Occupled Bandwidth Total Power 21.3 dBm
18.441 MHz
Transmit Freq Emor -188.64 kHz OBW Power 98,00 %
17.36 MHz ®dB -6.00 4B

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Aghlars St dasdprer (K copied BW

Contar Fra 8 785000000 GH2
o Trig: Frow Run
Gt #Aan: 30 40

Ref 30,00 dBm

|
| CFStep
iCenter 5.755 GHZ Span 60 MHz| S GWm
lsRes BW 100 kHz FVEW 300 kHz Sweep 5.8 ms|
Occupled Bandwidth Total Power 1.0 dBm
36.963 MHz

Transmit Freq Emor -322.50 kHz OBW Power 99.00 %
% dB Bandwidth 35.70 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5785

Agtlarn St dessdgrer - (Ceoied W
¥ N bt 18, T3
Cantar Frag 5 785000000 GHz Radio Std None
Run

Fran AvgiHold: 1848
Radie Devicw: 0TS

Rel 30.00 dBm

EVEW 300 kHz
Occupled Bandwidth Total Power 20,2 dBm
18.480 MHz
Freq Emar 44,883 kHz OBW Power 99.00 %
cdwidth 17.61 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

[ ———
795000000 GHz Sl Frea: ETORGORI O Ras ok Hewy

= Trig:Frow Run AvglHold: 148
#Amen: 30 48 Radie Duvicw: 0TS

Rel 30,00 dBm

Center 5795 GHz " Bpan 60 MHzZ
Res BW 100 kHz #VEW 300 kHz Sweep 5.8 ms
Occupled Bandwidth Total Power 20.7 dBm
36.589 MHz
Transmit Freq Emor 29,788 kHz OBW Power 99.00 %
% dB Bandwidth 36.37 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

c 5.8 5Hz Gantar Froa: § 439000000 G
Center Freq 5825000000 GHz 1:' _:‘;m ”"H:H ey
Ahan: 30 4B Radho Dwvicn: 0TS

Ref 30.00 dBm

iCenter 5.825 GHz " Bpan 30 MHz|
Res BW 100 kHz SVEW 300 kHz Sweep 2933 msfi

Occupled Bandwidth Total Power 21.1 dBm
17.995 MHz

Transmit Freq Error 68,015 kHz OBW Power 99.00 %

¥ dB Bandwidth 17.64 MHz ®dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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Report No: YBA1610-0091RF03

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

Agilars St dasdyrer (K ovgied B

Camar Fraq: B 745500000 GH: Radis Std Mame
- Fra

AvglHalds 0010
Radie Davicw: 0TS

iCenter 5,745 GHz
fRes BW 100 kHx

Span 30 MHz

SVEW 300 kHz Sweep 2.933 msfi

Occupled Bandwidth Tatal Power 21.2 dBm

18.544 MHz
-247.98 kHz OBW Power 99.00 %
17.60 MHz % dB -6.00 dB

Transmit Freq Emror
% dB Bandwidth

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Agtlarw St dsidgrer - (gl Y

ICenter 5.755 GHz
Res BW 100 kHz

Occupled Bandwidth

« dB Bandwidth

Span 60 MHz
Sweep 5.8 ms)

SVEW 300 kHz
Total Power 16,6 dBm

36.203 MHz
84,284 kHz OBW Power 99.00 %
35.79 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5785

L ——
Radie
AuglHald 180
Radie David: 0TS

Ref 30,00 dBm

iCenter 785GHz
Res BW 100 kHz

Span 30 MHz

EVEW 300 kHz Eweep 2.933 ms

Occupled Bandwidth Total Power 20,9 dBm

18.983 MHz
Transmit Freq Error =51.055 kHz

¥ dB Bandwidth

OBW Power 99.00 %
17.60 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

Agilary St desidyrer (K cspied B

Center 5.795 GHz
Res BW 100 kHz

Occupled Bandwidth

% dB Bandwidth

5000000 GHz ANV E TRAOPKIV
5000000 GH; e Trig: Frae Bun AvgiHold 10980
FEGumtaw  RAden: 30 48

Ref 30.00 d&8m

Span 60 MHzIRS
Sweep 5.8 ms e

EVEW 300 kHz

Total Pawer 15,6 dBm
36.225 MHz

pe) Ervor -34,887 kHz OBW Power 99.00 %

36.38 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

e GEM Ot L8, T3l
Camtar Frag 5525000000 GHz Radio Std None

Center Freq 5.825000000 GHz W e Run Mvailior %
i

Radie Duvice: OTS

Center 5825 GHz
FRes BW 100 kHz

Span 30 MHz At -
FVEW 300 kHz Sweep 2.933 ms

Occupled Bandwidth Total Power 20,9 dBm
18.076 MHz

Freq Emor -75.021 kHz OBW Power 99.00 %
17.60 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT80 6 dB bandwidth
Carrier frequency (MHz): 5775

Camar Fraq: B 775500000 GH: Radis Std Mame
= Trig.Fraw Run AvglHakd 10980
30 40

Radie Duvice: OTS

iCenter 5.775 GHz

Res BW 100 kHz

Occupled Bandwidth

FVEW 300 kHz
Total Pawer 20,2 dBm
75.756 MHz
-182.75 kHz OBW Power 99.00 %
75.24 MHz ®dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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MIMO Antenna
Antenna 4

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5745

Gamtar Fras: 6 145900000 Gz Radio $t2. Mo
e Trig: Frae Bun AvglHalds 40110
5 GaincLaw #Aan: 30 40 Rudeo Davice: OTS

Ref 30,00 dBm

iCenter 5.745 GHz
fRes BW 100 kHz EVEW 300 kHz
Occupled Bandwidth Tatal Power 21.5 dBm
18.659 MHz
-263.22 kHz OBW Power 99.00 %
17.37 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Aglarn St dossdgrer (I csgied W

NEATI0EM Ot 18, T3l
Radis St Meme

Radie Duvice: OTS

Cf.-n.l.r{ 5.755GHz = Span 60 MHzZ /N
Res BW 100 kKHz SVEW 300 kHz Sweep 5.8 ms)
Occupled Bandwidth Total Power
37.047 MHz
eq Emror -373.26 kHz OBW Power 99.00 %
« dB Bandwidth 35.73 MHz % dB -6.00 dB

Camar Fraq: 8785500030 GHz
o Trig: Froe Run AvglHold: 1848
Gt #Aan: 30 40

725 GHz Span 30 MHz] R
FRes BW 100 kHz EVEW 300 kHz Sweep 2.933 ms s
Occupled Bandwidth Total Power 20,5 dBm
18.614 MHz
Freq Emor 14.519 kHz OBW Power 99.00 %
x dB Bandwidth 17.39 MHz xdB -6.00 dB8

U-NII-3, 802.11n HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

Agtlars Sty donsdyrer | (cpied W
Camtar Fraq: 8706500000 GHz
o Trig. Froe Run AvgiHold: 18489
Gt #Aan: 30 df} Rdée Duvicw: 0TS

Rel 30.00 dBm

[Center 5.795 GHz

Span 60 MHz{ A
Res BW 100 kHz EVEW 300 kHz Sweep 5.8 ms

Occupled Bandwldth Total Power 1.0 dBm
36.620 MHz

Transmit Freq Emor 21,967 kHz OBW Power 99.00 %

% dB Bandwidth 36.36 MHz ®dB -6.00 dB

U-NII-3, 802.11n HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

e SAR Gxt 18 731D
Camtar Frag 5425000000 GHz Radio Std None

Center Freq 5.825000000 GHz B e Wesllioks.
0 48

Radie Duvice: OTS

iCenter 5.825GHz K Span 30 MHz|
Res BW 100 KHz SVEW 300 kHz Eweep 2.933 ms

Occupled Bandwidth Taotal Power 21.2 dBm
17.984 MHz

Freq Emor -58.052 kHz OBW Power 99.00 %

17.58 MHz % dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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U-NII-3, 802.11ac HT20 6 dB bandwidth

Carrier frequency (MHz): 5745

Aghlars St doidprer - (ovpied BW

Camtar Fraq: 8745000000 GHz
F AvglHald: 168
Radie Devicw: 0TS

Ref 30,00 dBm

CEn‘Ir{ 5.745 GHz
EVEW 300 kHz
Occupled Bandwidth Total Power 20,9 dBm
18.444 MHz
192,64 kHz OBW Power 99.00 %
17.57 MHz ®dB -6.00 dB

Transmit Freq Emror

ICenter 5.755 GHz
Res BW 100 kHz

Occupled Bandwidth

Transmit Freq Emor

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5755

Agtlars St dsidyrer - (K cpied W

Span 60 MHz
Sweep 5.8 ms) itz

SVEW 300 kHz
Total Power 16.5 dBm

36.212 MHz
-B7.116 kHz OBW Power 99.00 %
36.09 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5785

e ——
| oo Frog: 6 T8500003 G Radio 5¢d Meme
i Proe Fun AugiHale: 15050

5 GaincLaw #Amen: 30 48

g 5.785000000
Radie Duvice: OTS

Ref 30,00 dBm

iCenter 5.735 GHz

SRes BW 100 kHz FVEW 300 kHz

Occupled Bandwidth Total Power 20,6 dBm

19.164 MHz
<54.036 kHz OBW Power 29.00 %
17.54 MHz % dB -6.00 dB

Freq Emor

U-NII-3, 802.11ac HT40 6 dB bandwidth
Carrier frequency (MHz): 5795

Agtlars St dsidyrer (K cpied W

Conter Freg 5.795000000 GHz

ICenter 5.795 GHz
Res BW 100 kHz

Occupled Bandwidth

Transmit Freq Error
# dB Bandwidth

e Pt 13, 71D
Radio Std None
Radie Duvice: OTS

Ref 30,00 dBm

FVEW 300 kHz S:E": 650'_:“:: itz

Total Power 15.5 dBm

36.227 MHz
-25.458 kHz OBW Power 98.00 %

36.33 MHz ®dB -6.00 dB

U-NII-3, 802.11ac HT20 6 dB bandwidth
Carrier frequency (MHz): 5825

Agilars St dsidprer (oo W

c 5 5Hz Cantar Frea: § 436000000 GH
Center Freq 5.825000000 GHz ar Froeg ”ﬂH:K s

oy BAZen: Radie David: OTS

Ref 30,00 dBm

Center 5,825 GHz
*Res BW 100 kHz

Span 30 MHz

SVEW 300 kHz Sweep 2.933 ms

Occupled Bandwidth Total Power 21,0 dBm

17.985 MHz
-49,022 kHz OBW Power 29.00 %
17.59 MHz % dB -6.00 dB

Transmit Freq Emor
% dB Bandwidth

iCenter 5775GHz
FRes BW 100 kHz

Occupled Bandwidth

% dB Bandwidth

U-NII-3, 802.11ac HT80 6 dB bandwidth
Carrier frequency (MHz): 5775

Cantar Fraq: 8775000000 GHz R
. Fro AugiHold 18019
Radio Duvicn: 0TS

Span 120 MHz
Sweep 11.53ms

EVEW 300 kHz

Total Power 20,4 dBm
75.709 MHz

] Error -193.62 kHz OBW Power 99.00 %

75.21 MHz ®dB -6.00 dB

TA Technology (Shanghai) Co., Ltd.
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5.2. Conducted output power

Ambient condition

Temperature Relative humidity Pressure
23°C ~25°C 45%~50% 101.5kPa

Methods of Measurement

During the process of the testing, The EUT was connected to the average power meter through an
external attenuator and a known loss cable. The EUT is max power transmission with proper
modulation. We use Maximum average Conducted Output Power Level Method in KDB789033 for
this test

The conducted Power is measured at each antenna port. The measured results at the various
antenna ports are then summed mathematically.

Test Setup

RF cable

average power

EUT
meter

Limits
Rule FCC Part 15.407(a)(1)(2)(3)

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum conducted output
power over the frequency band of operation shall not exceed 1 W provided the maximum antenna
gain does not exceed 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B
is the 26 dB emission bandwidth in megahertz.

For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 0.44 dB.
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Test Results

Single Antenna Power Index

Packet CH CH CH CH CH CH
CH36 | CH40 | CH48 | CH52 | CH60 | CH64
Type 100 116 140 149 157 165
802.11a 23 23 23 23 23 23 23 23 23 23 23 23
MIMO Antenna Power Index
CH CH CH CH CH CH
H4 H4 H52 H H64
Packet Type | CH36 | CH40 | CH48 | CH5 CH60 | CH6 100 | 116 | 140 | 149 | 157 | 165
802.11n 23 23 23 18 18 17 18 18 18 23 23 23
HT20
802.11ac
23 23 23 18 18 17 18 18 18 23 23 23
HT20
CH CH CH CH
/ / /
Packet Type | CH38 | CH46 | CH54 | CH62 | CH102 110 134 | 151 | 159
802.11n 23 23 18 18 20 21 20 | 23 | 23 | / /
HT40
802.11ac 23 20 18 18 16 21 19 | 17 | 16 | / /
HT40
Packet Type | CH42 | CH58 | CH106 | CH155 / / / / / / / /
802.11ac
16 17 14 21 / / / / / / / /
HT80

TA Technology (Shanghai) Co., Ltd.
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Limit MIMO
Network Standards | o\ nnel/ 11 dBm + 10 log B (dBm) Antenna | Final
Frequency Value™®? | Limit
MIMO Antenna (MHz) | ANT1 | ANT2 | ANT3 | ANT4 | 7/ (dBi) | (dBm)
52/5260 2454 | 2455 | 24.63 | 24.70 >24 5.79 24
U-NII-2A 60/5300 24.61 | 24.54 | 2457 | 24.57 >24 5.79 24
802.11n 64/5320 2458 | 24.52 | 2455 | 24.53 >24 5.79 24
HT20 100/5500 24.61 | 24.52 | 2450 | 24.57 >24 5.79 24
U-NII-2C 116/5580 24.55 | 24.50 | 24.53 | 24.54 >24 5.79 24
140/5700 25.74 | 25.77 | 25.76 | 25.75 >24 5.79 24
54/5270 27.22 | 27.16 | 27.21 27.19 >24 5.79 24
U-Nil2A 62/5310 27.88 | 27.60 | 27.61 | 27.67 >24 5.79 24
80H%|_1(1)n 102/5510 | 28.60 | 28.72 | 28.64 | 28.66 >24 5.79 24
U-NII-2C 110/5550 | 27.17 | 2718 | 2714 | 27.17 >24 5.79 24
134/5670 28.25 | 28.30 | 28.28 | 28.28 >24 5.79 24
52/5260 24.79 | 24.52 | 2453 | 24.62 >24 5.79 24
U-NII-2A 60/5300 25.37 | 25.42 | 25.21 25.06 >24 5.79 24
802.11ac 64/5320 25.77 | 25.57 | 25.67 | 25.74 >24 5.79 24
HT20 100/5500 25.75 | 25.75 | 25.77 | 25.77 >24 5.79 24
U-NII-2C 116/5580 24.77 | 24.55 | 24.64 | 24.82 >24 5.79 24
140/5700 25.74 | 25.75 | 25.75 | 25.76 >24 5.79 24
54/5270 2718 | 27.20 | 2717 | 27.21 >24 5.79 24
U-Nil2A 62/5310 2717 | 27.21 | 27.18 | 27.16 >24 5.79 24
805_.|_L10ac 102/5510 | 27.19 | 27.16 | 27.16 | 27.15 >24 5.79 24
U-NII-2C 110/5550 | 27.21 | 27.23 | 27.20 | 27.15 >24 5.79 24
134/5670 | 27.18 | 2717 | 27.16 | 27.16 >24 5.79 24
802.11ac U-NII-2A 58/5290 30.12 | 30.11 | 30.11 | 30.13 >24 5.79 24
HT80 U-NII-2C 106/5530 | 30.12 | 30.10 | 30.09 | 30.11 >24 5.79 24

Note: 1. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power over the
frequency bands of operation shall not exceed the lesser of 250 mW or 11 dBm + 10 log B, where B is the
26 dB emission bandwidth in megahertz.

2. MIMO antenna Gain=10*log((10 Antenna Gain1/10 4 4 ) Antenna Gain2/10_ 4 () Antenna Gain3/10 4 4 () Antenna Gain4/10)/NANT)
Antenna value=Antenna gain+beamforming

3. Final limit is calculated as chosen limt-Antenna value exceeding 6dBi.
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Network Standards Channel/ Average Output Power (dBm) | | it
Frequency Conclusion
Single Antenna (MHz) | ANT1 | ANT2 | ANT3 | ANT4 | (dBm)
36/5180 16.98 | 17.51 | 17.68 | 16.45 30 PASS
U-NII-1 40/5200 16.91 | 17.30 | 17.46 | 16.58 30 PASS
48/5240 17.09 | 17.86 | 17.67 | 16.38 30 PASS
52/5260 16.87 | 17.54 | 17.41 | 16.70 24 PASS
U-NII-2A 60/5300 1717 | 17.81 | 17.65 | 17.14 24 PASS
802.11a 64/5320 17.65 | 18.21 | 18.33 | 17.49 24 PASS
100/5500 17.25 | 17.91 | 18.10 | 17.29 24 PASS
U-NII-2C 116/5580 16.19 | 16.77 | 16.71 | 16.63 24 PASS
140/5700 17.30 | 18.30 | 17.95 | 17.37 24 PASS
149/5745 17.10 | 18.05 | 17.78 | 17.50 30 PASS
U-NII-3 157/5785 17.55 | 18.15 | 18.53 | 17.57 30 PASS
165/5825 17.24 | 17.94 | 17.92 | 16.81 30 PASS
Network Standards | Channel/ Average Output Power (dBm) Limit
Frequency Conclusion
MIMO Antenna (MHz) | ANT1 | ANT2 | ANT3 | ANT4 | MIMO (dBm)
36/5180 16.73 | 17.40 | 17.35 | 16.99 | 23.15 30 PASS
U-NII-1 40/5200 16.62 | 18.35 | 17.37 | 16.90 | 23.38 30 PASS
48/5240 18.07 | 18.59 | 17.52 | 17.22 | 23.90 30 PASS
52/5260 15.44 | 14.88 | 14.94 | 13.25 | 20.72 24 PASS
U-NII-2A 60/5300 15.07 | 15.04 | 14.96 | 13.89 | 20.79 24 PASS
802.11n 64/5320 13.13 | 13.78 | 13.58 | 13.16 | 19.44 24 PASS
HT20 100/5500 | 12.56 | 13.26 | 13.89 | 13.51 | 19.36 24 PASS
U-NII-2C 116/5580 | 13.91 | 13.99 | 12.86 | 13.51 | 19.61 24 PASS
140/5700 | 13.38 | 14.28 | 13.64 | 13.88 | 19.83 24 PASS
149/5745 | 17.92 | 18.50 | 18.17 | 17.26 | 24.01 30 PASS
U-NII-3 157/5785 | 17.91 | 17.57 | 18.83 | 16.33 | 23.77 30 PASS
165/5825 | 17.76 | 16.68 | 17.92 | 17.25 | 23.45 30 PASS
U-NII-1 38/5190 17.78 | 18.31 | 18.86 | 16.70 | 24.01 30 PASS
46/5230 18.15 | 19.37 | 18.78 | 17.33 | 24.49 30 PASS
54/5270 14.61 | 15.35 | 15.33 | 15.22 | 21.16 24 PASS
802.11n U-NII-2A
HT40 62/5310 15.09 | 15.41 | 15.64 | 15.67 | 21.48 24 PASS
102/5510 | 14.65 | 15.90 | 15.93 | 14.86 | 21.39 24 PASS
U-NII-2C 110/5550 | 16.30 | 16.71 | 15.66 | 16.89 | 22.44 24 PASS
134/5670 | 15.01 | 16.27 | 16.11 | 16.50 | 22.03 24 PASS
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151/5755 | 17.72 | 18.73 | 18.95 | 17.14 | 24.22 30 PASS
OIS T Sais795 | 18.28 | 18.02 | 18.61 | 16.87 | 2401| 30 PASS
36/5180 | 16.38 | 17.89 | 18.14 | 16.13 | 23.24 30 PASS
U-NII-1 40/5200 | 16.88 | 17.34 | 18.32 | 17.11 | 23.47 30 PASS
48/5240 | 18.43 | 18.73 | 17.43 | 17.15 | 24.01 30 PASS
52/5260 | 14.27 | 14.85 | 14.56 | 13.76 | 20.40 24 PASS
U-NII-2A 60/5300 | 14.50 | 16.30 | 14.16 | 13.48 | 20.76 24 PASS
802.11ac 64/5320 | 13.53 | 14.56 | 12.84 | 11.64 | 19.29 24 PASS
HT20 100/5500 | 12.48 | 13.14 | 13.51 | 14.25 | 19.41 24 PASS
U-NII-2C | 116/5580 | 13.71 | 13.37 | 14.10 | 13.99 | 19.82 24 PASS
140/5700 | 13.85 | 13.96 | 14.53 | 14.83 | 20.33 24 PASS
149/5745 | 18.91 | 1852 | 18.02 | 17.01 | 24.19 30 PASS
U-NII-3 157/5785 | 16.84 | 16.99 | 18.90 | 17.73 | 23.72 30 PASS
165/5825 | 17.59 | 17.22 | 18.10 | 15.97 | 23.31 30 PASS
U-NII-1 38/5190 | 18.63 | 17.92 | 18.19 | 17.18 | 24.03 30 PASS
46/5230 | 15.87 | 16.47 | 16.40 | 16.23 | 22.27 30 PASS
U-NII-2A 54/5270 | 14.77 | 15.70 | 15.59 | 14.83 | 21.26 24 PASS
62/5310 | 15.05 | 15.04 | 15.38 | 15.88 | 21.37 24 PASS
805;41:0 102/5510 | 11.22 | 12.04 | 11.78 | 10.97 | 17.54 24 PASS
U-NII-2C | 110/5550 | 14.95 | 16.50 | 16.59 | 15.53 | 21.97 24 PASS
134/5670 | 15.33 | 15.19 | 15.88 | 14.08 | 21.19 24 PASS
U-NII-3 151/5755 | 13.89 | 14.24 | 14.05 | 13.29 | 19.90 30 PASS
159/5795 | 12.66 | 13.13 | 12.83 | 11.85 | 18.66 30 PASS
U-NII-1 42/5210 | 11.84 | 11.94 | 13.08 | 11.82 | 18.23 30 PASS
802.11ac | U-NII-2A 58/5290 | 13.75| 13.99 | 14.49 | 13.80 | 20.04 24 PASS
HT80 U-NII-2C | 106/5530 | 8.83 | 9.15 | 9.62 | 8.95 | 15.17 24 PASS
U-NII-3 155/5775 | 17.02 | 17.16 | 16.68 | 16.75 | 22.93 30 PASS
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5.3. Frequency Stability

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

1. Frequency stability with respect to ambient temperature

a) Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT. If
possible, a dummy load shall be connected to the EUT because an antenna near the metallic walls of
an environmental test chamber could affect the output frequency of the EUT. If the EUT is equipped
with a permanently attached, adjustable-length antenna, then the EUT shall be placed in the center
of the chamber with the antenna adjusted to the shortest length possible. Turn ON the EUT and tune
it to one of the number of frequencies shown in 5.6.

b) Couple the unlicensed wireless device output to the measuring instrument by connecting an
antenna to the measuring instrument with a suitable length of coaxial cable and placing the
measuring antenna near the EUT (e.g., 15 cm away), or by connecting a dummy load to the
measuring instrument, through an attenuator if necessary.

c¢) Adjust the location of the measurement antenna and the controls on the measurement instrument
to obtain a suitable signal level (i.e., a level that will not overload the measurement instrument but is
strong enough to allow measurement of the operating or fundamental frequency of the EUT).

d) Turn the EUT OFF and place it inside the environmental temperature chamber. For devices that
have oscillator heaters, energize only the heater circuit.

e) Set the temperature control on the chamber to the highest specified in the regulatory requirements
for the type of device and allow the oscillator heater and the chamber temperature to stabilize.

f) While maintaining a constant temperature inside the environmental chamber, turn the EUT ON and
record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the EUT
is energized. Four measurements in total are made.

g) Measure the frequency at each of frequencies specified in 5.6.

h) Switch OFF the EUT but do not switch OFF the oscillator heater.

i) Lower the chamber temperature by not more that 10 C, and allow the temperature inside the
chamber to stabilize.

j) Repeat step f) through step i) down to the lowest specified temperature.

2. Frequency stability when varying supply voltage

Unless otherwise specified, these tests shall be made at ambient room temperature (+15 C to +25 C).
An antenna shall be connected to the antenna output terminals of the EUT if possible. If the EUT is
equipped with or uses an adjustable-length antenna, then it shall be fully extended.

a) Supply the EUT with nominal voltage or install a new or fully charged battery in the EUT. Turn ON
the EUT and couple its output to a frequency counter or other frequency-measuring instrument.
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b) Tune the EUT to one of the number of frequencies required in 5.6. Adjust the location of the
measurement antenna and the controls on the measurement instrument to obtain a suitable signal
level (i.e., a level that will not overload the measurement instrument but is strong enough to allow
measurement of the operating or fundamental frequency of the EUT).

¢) Measure the frequency at each of the frequencies specified in 5.6.

d) Repeat the above procedure at 85% and 115% of the nominal supply voltage.

Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an
emission is maintained within the band of operation under all conditions of normal operation as
specified in the users manual.

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 2, U= 936Hz
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Test Results

220 -20 5199.980 5199.975 5199.964 5199.953
220 -10 5199.975 5199.965 5199.955 5199.945
220 0 5199.969 5199.959 5199.946 5199.936
220 10 5199.959 5199.955 5199.942 5199.935
220 20 5199.951 5199.948 5199.934 5199.930
220 30 5199.943 5199.940 5199.926 5199.922
220 40 5199.935 5199.938 5199.925 5199.919
220 50 5199.928 5199.936 5199.921 5199.913
90 20 5199.946 5199.947 5199.931 5199.920
264 20 5199.949 5199.946 5199.924 5199.925
MHz -0.020 -0.025 -0.036 -0.047
PPM -0.00038 -0.00048 -0.00069 -0.00090
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220 -20 5299.971 5299.958 5299.957 5299.956
220 -10 5299.971 5299.958 5299.948 5299.955
220 0 5299.966 5299.955 5299.944 5299.951
220 10 5299.962 5299.953 5299.940 5299.944
220 20 5299.956 5299.946 5299.934 5299.938
220 30 5299.946 5299.939 5299.931 5299.936
220 40 5299.940 5299.934 5299.922 5299.927
220 50 5299.934 5299.925 5299.919 5299.919
90 20 5299.947 5299.937 5299.931 5299.934
264 20 5299.953 5299.938 5299.929 5299.929
MHz -0.029 -0.042 -0.043 -0.044
PPM -0.00055 -0.00079 -0.00081 -0.00083
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220 -20 5579.965 5579.963 5579.962 5579.951
220 -10 5579.963 5579.960 5579.953 5579.944
220 0 5579.955 5579.952 5579.953 5579.942
220 10 5579.952 55679.952 5579.948 5579.940
220 20 5579.952 5579.944 5579.940 5579.938
220 30 5579.945 5579.937 5579.932 5579.931
220 40 5579.940 5579.929 5579.932 5579.928
220 50 5579.933 5579.923 5579.923 5579.924
90 20 5579.946 5579.937 5579.936 5579.928
264 20 5579.948 5579.944 5579.938 5579.933
MHz -0.035 -0.037 -0.038 -0.049
PPM -0.00063 -0.00066 -0.00068 -0.00088
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220 -20 5784.965 5784.954 5784.953 5784.952
220 -10 5784.955 5784.951 5784.946 5784.944
220 0 5784.951 5784.943 5784.938 5784.938
220 10 5784.944 5784.935 5784.928 5784.936
220 20 5784.940 5784.931 5784.927 5784.926
220 30 5784.936 5784.928 5784.923 5784.921
220 40 5784.932 5784.922 5784.920 5784.916
220 50 5784.926 5784.919 5784.912 5784.913
90 20 5784.931 5784.924 5784.924 5784.916
264 20 5784.937 5784.931 5784.924 5784.921
MHz -0.035 -0.046 -0.047 -0.048
PPM -0.00061 -0.00080 -0.00081 -0.00083
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5.4. Power Spectral Density

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The EUT was connected to the spectrum analyzer through an external attenuator (20dB) and a
known loss cable.

Set RBW = 510 kHz, VBW =1.5MHz for the band 5.725-5.85 GHz

Set RBW = 1 MHz, VBW =3MHz for the band 5.150-5.250 GHz, 5.25-5.35 GHz and 5.47-5.725 GHz
The conducted PSD is measured at each antenna port. The measured results at the various antenna

ports are then summed mathematically.
Test setup

Anakyzer

EUT

Limits

Rule FCC Part 15.407(a)(1)/ Part 15.407(a)(2) / Part 15.407(a)(3)

For an indoor access point operating in the band 5.15-5.25 GHz, the maximum power spectral
density shall not exceed 17 dBm in any 1 megahertz band. If transmitting antennas of directional
gain greater than 6 dBi are used, both the maximum conducted output power and the maximum
power spectral density shall be reduced by the amount in dB that the directional gain of the antenna
exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum power spectral density shall not
exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power spectral density
shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band. If transmittingantennas of directional gain greater than 6 dBi are used, both the
maximum conducted output power and the maximum powerspectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

Frequency Bands/MHz Limits
5150-5250 17dBm/MHz
5.25-5.35 GHz and 5.47-5.725 GHz 11dBm/MHz
5725-5850 30dBm/500kHz

Measurement Uncertainty
The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k=2, U= 0.75dB.
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Test Results:

Network Standards Channel/ Power Spectral Density Lirmit
Frequency (dBm / MHz) ( dBmITII\IIHz) Conclusion
Single Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4

36/5180 6.90 7.59 7.68 7.00 17 PASS
U-NII-1 40/5200 6.98 7.88 7.63 6.82 17 PASS
48/5240 6.87 7.41 7.46 7.61 17 PASS
52/5260 6.64 7.62 7.43 6.28 11 PASS
U-NII-2A 60/5300 717 7.94 8.00 6.84 11 PASS
802,112 64/5320 7.35 7.58 7.63 7.25 11 PASS
100/5500 7.68 7.93 8.10 7.52 11 PASS
U-NII-2C 116/5580 7.16 7.83 7.65 7.19 11 PASS
140/5700 7.24 7.87 8.18 7.30 11 PASS
149/5745 7.09 8.03 7.80 7.27 30 PASS
U-NII-3 157/5785 6.94 7.86 7.64 6.89 30 PASS
165/5825 7.00 7.80 7.62 6.64 30 PASS
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Network Standards | Channel/ Power Spectral Density Limit
Frequency (dBm / MHz) (dBm / MHz) Conclusion
MIMO Antenna (MHz) ANT1 | ANT2 | ANT3 | ANT4 | MIMO
36/5180 642 | 713 | 6.58 | 5.38 | 12.44 17 PASS
U-NII-1 40/5200 7.09 | 746 | 7.32 | 5.86 | 13.00 17 PASS
48/5240 6.77 | 817 | 7.30 | 5.86 | 13.13 17 PASS
52/5260 3.13 | 409 | 285 | 246 | 9.20 11 PASS
U-NII-2A 60/5300 277 | 3.86 | 3.47 | 294 | 9.30 11 PASS
802.11n 64/5320 3.60 | 395 | 3.94 | 1.80 | 9.43 11 PASS
HT20 100/5500 | 2.68 | 3.37 | 247 | 3.11 | 8.94 11 PASS
U-NII-2C 116/5580 297 | 292 | 2.77 | 3.50 | 9.07 11 PASS
140/5700 1.90 | 3.85 | 234 | 2.33 | 8.69 11 PASS
149/5745 4.71 545 | 442 | 4.08 | 10.72 30 PASS
U-NII-3 157/5785 | 3.46 | 4.50 | 5.02 | 3.01 | 10.09 30 PASS
165/5825 | 3.04 | 4.36 | 4.01 | 253 | 9.57 30 PASS
U-NII-1 38/5190 482 | 430 | 3.55 | 3.23 | 10.04 17 PASS
46/5230 518 | 479 | 419 | 2.69 | 10.33 17 PASS
U-NII-2A 54/5270 0.19 | 0.34 | -0.36 | 043 | 6.18 11 PASS
62/5310 0.76 | 1.13 | 0.96 | 1.08 | 7.01 11 PASS
80H2_|_l;n 102/5510 | 0.25 | 1.44 | 0.86 | 1.13 | 6.96 11 PASS
U-NII-2C 110/5550 219 | 282 | 2.13 | 3.34 | 8.67 11 PASS
134/5670 069 | 128 | 148 | 1.15 | 7.18 11 PASS
U-NII-3 151/5755 0.96 | 2.1 1.76 | 0.583 | 7.41 30 PASS
159/5795 | 0.79 | 1.17 | 0.92 | -0.93 | 6.58 30 PASS
36/5180 6.32 | 660 | 7.01 | 548 | 12.41 17 PASS
U-NII-1 40/5200 746 | 7.57 | 6.58 | 6.55 | 13.09 17 PASS
48/5240 758 | 7.63 | 6.81 6.18 | 13.11 17 PASS
52/5260 2.31 3.41 3.16 | 263 | 8.92 11 PASS
U-NII-2A 60/5300 1.91 415 | 299 | 1.95 | 8.87 11 PASS
802.11ac 64/5320 3.07 | 359 | 413 | 2.08 | 9.30 11 PASS
HT20 100/5500 | 2.18 | 3.73 | 2.89 | 3.26 | 9.07 11 PASS
U-NII-2C | 116/5580 | 2.31 | 3.96 | 246 | 2.72 | 8.93 11 PASS
140/5700 255 | 3.16 | 343 | 1.40 | 8.72 11 PASS
149/5745 490 | 5.78 | 5.09 | 2.62 | 10.77 30 PASS
U-NII-3 157/5785 479 | 465 | 462 | 2.38 | 10.24 30 PASS
165/5825 | 3.83 | 3.12 | 3.17 | 3.50 | 9.44 30 PASS
38/5190 512 | 422 | 3.83 | 2.05 | 9.96 17 PASS
802.11ac| U-NII-1

HT40 46/5230 090 | 263 | 1.54 | 1.78 | 7.78 17 PASS
U-NII-2A 54/5270 0.02 | 099 | -0.14 | -0.67 | 6.11 11 PASS
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62/5310 0.59 | 098 | 1.06 | 0.69 | 6.85 11 PASS
102/5510 | -3.11 | -2.22 | -2.44 | -3.95 | 3.14 11 PASS
U-NII-2C 118/5590 215 | 1.89 | 1.70 | 0.92 | 7.71 11 PASS
134/5670 0.31 1.75 | 1.21 1.33 | 7.20 11 PASS
U-NIL3 151/5755 | -3.44 | -3.37 | -2.95 | -4.09 | 2.58 30 PASS
159/5795 | -56.03 | -4.21 | -3.14 | -5.00 | 1.75 30 PASS
U-NII-1 42/5210 -4.04 | -419 | -3.52 | -4.09 | 2.07 17 PASS
802.11ac| U-NII-2A 58/5290 -3.72 | -251 | -3.13 | -3.17 | 2.91 11 PASS
HT80 U-NII-2C | 106/5530 | -6.70 | -6.74 | -6.86 | -7.72 | -0.97 11 PASS
U-NII-3 155/5775 1.69 | 2.71 254 | 1.29 | 8.12 30 PASS
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5.5. Unwanted Emission

Ambient condition

Temperature Relative humidity Pressure

23°C ~25°C 45%~50% 101.5kPa

Method of Measurement

The test set-up was made in accordance to the general provisions of ANSI C63.10-2013. The
Equipment Under Test (EUT) was set up on a non-conductive table in the semi-anechoic chamber.
The test was performed at the distance of 3 m between the EUT and the receiving antenna. The
radiated emissions measurements were made in a typical installation configuration.

Sweep the whole frequency band range from 9kHz to the 10th harmonic of the carrier, and the
emissions less than 20 dB below the permissible value are reported.

During the test, the height of receive antenna shall be moved from 1 to 4 meters, and the antenna
shall be performed under horizontal and vertical polarization. The turntable shall be rotated from 0 to
360 degrees for detecting the maximum of radiated spurious signal level. The measurements shall
be repeated with orthogonal polarization of the test antenna. The data of cable loss and antenna
factor has been calibrated in full testing frequency range before the testing.

Set the spectrum analyzer in the following:

Below 1GHz (detector: Peak and Quasi-Peak)

RBW=100kHz / VBW=300kHz / Sweep=AUTO

Above 1GHz (detector: Peak):

(a) PEAK: RBW=1MHz VBW=3MHz/ Sweep=AUTO

(b) AVERAGE: RBW=1MHz / VBW=3MHz / Sweep=AUTO

The radiated emission was measured in the following position: EUT stand-up position (Z axis),
lie-down position (X, Y axis). The worst emission was found in stand-up position (Z axis) and the
worst case was recorded.

The test is in transmitting mode.
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(1) For transmitters operating in the 5725-5850 MHz band: All emissions shall be limited to a level of
-27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and
from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.

(2) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of —27 dBm/MHz(68.2dBuV/m).

(3) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35 GHz
band shall not exceed an e.i.r.p. of =27 dBm/MHz(68.2dBuV/m).

(4) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725
GHz band shall not exceed an e.i.r.p. of —27 dBm/MHz(68.2dBuV/m).

Note: the following formula is used to convert the EIRP to field strength

§1. E[dBuV/m] = EIRP[dBm] - 20 log(d[meters]) + 104.77, where E = field strength and
d = distance at which field strength limit is specified in the rules;

§2. E[dBuV/m] = EIRP[dBm] + 95.2, for d = 3 meters

(5) Unwanted spurious emissions fallen in restricted bands per FCC Part15.205 shall comply with
the general field strength limits set forth in § 15.209 as below table.

Frequency of emission (MHz) Field strength(uV/m) Field strength(dBuV/m)

0.009-0.490 2400/F(kHz) /
0.490-1.705 24000/F(kHz) /
1.705-30.0 30 /

30-88 100 40

88-216 150 43.5
216-960 200 46
Above960 500 54
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(6) Spurious Radiated Emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.080-0.110 16,42 -16423 3959 -410 45-5135
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-8.5
417725 -417775 37.5-38.25 1435 - 1626.5 9.0-92
420725 -4.20775 73-74.6 1645.5 - 1646.5 93-95
6.215-6.218 T48-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8-17222 13.25-134
6.31175-6.31225 123 -138 2200 - 2200 1447 -145
£.291-8.294 149.9 - 150.05 2310-23%0 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
B.37625-8.38675 156.7 - 1569 2690 - 2900 22.01-2312
841425 -841475 162.0125- 167.17 3260 - 3267 236-240
12.29 - 12.293 167.72-173.2 3332 -3339 31.2-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 ™
1336-1341

Measurement Uncertainty

The assessed measurement uncertainty to ensure 95% confidence level for the normal distribution is
with the coverage factor k= 1.96.

Frequency Uncertainty
9KHz-30MHz 3.55dB
30MHz-200MHz 419 dB
200MHz-1GHz 3.63dB
1GHz-26.5G 3.68 dB
26.5G-40GHz 4.76dB
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Test Results:

PASS

The signal beyond the limit is carrier.
Single Antenna: Antenna 1
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U-NII-2A 802.11a-Channel 52: Average

U-NII-2A 802.11a-Channel 64: Average
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MIMO

U-NIl-1 802.11n HT20-Channel 36: Peak U-NII-1 802.11n HT20-Channel 48: Peak
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U-NII-2A 802.11n HT20-Channel 52: Average
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U-NII-1 802.11n HT40-Channel 38: Peak
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U-NII-2A 802.11n HT40-Channel 54: Average
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U-NII-1 802.11ac HT40-Channel 38: Peak
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